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TEST REPORT CERTIFICATION

Applicant Observa Telecom

Manufacturer + Observa Telecom

EUT Description : Modem WI-FI ADSL2+

FCCID . 2ABDERTAO4NE
(A) MODEL NO. : RTAO4NE
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : AC 100-240V, 50/60Hz
(D) TEST VOLTAGE : DC 9V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test
report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the
accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT)
is to be technically compliant with the FCC and IC requirements. This report contains data that are not
covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD..

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Nov.01, 2013~Jan.04, 2014 Report of date: Jan.17, 2013
Prepared by : J-(-,b(,{'b( Zq,u Reviewed by : %‘
Julia Zhu /Assjstant= Sunay.Lu LASsistant Manager

’qUDJlX’ fEEME (FRH) AR
ot e g e Audix Technology (Shenzhen) Co., Ltd.
EMC # M 2 & M %

Stamp only for EMC Dept. Report

Signature: DMTA II}\, | .!_[
David Jin / Manager

Approved & Authorized Signer :
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

: . PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

i PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name
Model Number

FCCID

Operation Frequency

Channel Number

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

Modem WI-FI ADSL2+

RTAO4ANE

2ABDERTAO4NE

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Dipole antenna, PK gain 5dBi

Observa Telecom
Calle Monte Esquinza 28, 1’ dcha, 28010-Madrid(Spain)

Observa Telecom
Calle Monte Esquinza 28, 1° dcha, 28010-Madrid(Spain)

Manufacturer: VASATA; M/N: P090060-2B1
Cable: Unshielded, Detachable,1.5m

Nov.01, 2013~Jan.04, 2014
Oct.30, 2013

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




AUDIX ]

FCC ID:2ABDERTAO04NE

AUDIX Technology (Shenzhen) Co., Ltd.

page 2-2

2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437

11 High: CH11 2462

IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437

o4 High: CH11 2462

IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437

6.5 High: CH11 2462

IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437

13.5 High: CH7 2452

Notel: According exploratory test, EUT will have maximum PK output power
in those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number Approved type
: MFCC DoC
. Personal Test PC P DELL Studio 540 124XK2X MBSMI ID-R33002

Computer Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)

ACS-EMC-LMO5R DELL 2407WFPb

CN-0Y'Y528-4663MFCC DoC
3-764-1TCS | MBSMI ID: R43002

2. Monitor Power Cord: Unshielded, Detachable, 1.8m

VGA Cable: Shielded, Detachable, 2.0m (with two cores)
DVI Cable: Shielded, Detachable, 2.0m (with two cores)

ACS-EMC- K05R Lenovo KU-0225 0019402 gggﬁ IDII(:))C':R31310
3. | USB Keyboard :

Power Cord: shielded, Undetachable, 1.5m

ACS-EMC-MO05R Lenovo M028UOL 44N1421 gggl\c/l:lDlgc':RMlOS
4, USB Mouse :

Power Cord: shielded, Undetachable, 1.8m

2.4.Block Diagram of Test Setup

PCP LAN | euT
Adapter
Outside test site l
AC Mains

(EUT: Modem WI-FI ADSL2+)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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2.5. Test Facility

Site Description
Name of Firm

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.08 dB(9KHz to 150KHz)

3.10 dB(150kHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.22 dB(30~200MHz, Polarize: H)

3.23 dB(30~200MHz, Polarize: V)

3.49 dB(200M~1GHz, Polarize: H)

3.39 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

4.97 dB (Distance: 3m Polarize: V)

4.99 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,13| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,13| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4, Terminator Hubersuhner 50Q2 No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q2 No. 2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISNRE
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.Modem WI-FI ADSL2+ (EUT)

Model Number  : RTAO4ANE
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Data: 22 File: D:DATA 2013 Report dataiD'Observa TelecomACS1302053.EMG6 (22)
20 Level (dBuv) Date: 2013-12-11
\. FCC PART 15 C
-\-H_""‘"--.‘___‘__ I
S |
"‘xh___‘h& FCC PART 15 C (AVG)
W,
1
40 ¥
015 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no t1ffconduction Data No 122
Dis./Aint. i 2013 ESHZ2-ZI5 LINE
Limit :FCC PART 15 C
Env./In=. 123.5%C/65% Engineer :Kewin
EUT :Modem WI-FI ADSLZ+
Power Rating :DC 9V Fromw Adapter Inpuwc AC 120V/60Hz
Test Mode : T Hode
:M/N:RTLO4NE
LISN Cable Emis=sion
No Freg Factor Loss Reading Level Limics Margin FRemark
(MHz) {dE) (dB)  (dBuv) [ dBuv) (dBuV) f=1:3]
1 0.38800 0.16 0.0z 35.62 35.80 45.11 12.31 Average
2 0D.38800 0.16 0.02 44 .13 44,31 58.11 13.80 QP
3 0.50800 0.16 0.0z 37.03 37.21 46,00 §.79 Average
4 D.50sS00 0.16 0.0z 44.36 44,54 56.00 11.46 QF
S 0.56700 0.186 0.02 41.24 41,42 46.00 4.58 Average
6 0.56700 0.16 0.0z 50.66 S0.54 56.00 S5.16 QP
7 0.806800 0.17 0.03 31.66 31.86 46.00 14.14 Average
& 0.80600 0.17 0.03 41.04 41.249 56.00 14.76 QF
=] 1.045 0.15 0.03 31.70 31.91 45.00 14.09 hverage
10 1.045 0.18 0.03 40.66 40.87 56.00 15.13 QF
11 1.732 0.21 0.04 28.69 28.94 46.00 17.06 Average
1z 1,732 0.21 0.04 38.06 38.31 56.00 17.69 QF

Remarks: l.Emission Level=LISN Factor+Cable Loss+FReading.
2.If the average limit i2 met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is2 unhnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Data: 21 File: D DATA' 2013 Report data0'Observa TelecomACS1302053.EMG6 (22)
20 Level (dBuv) Date: 2013-12-11
\. FCC PART 15 C
-\-H_""‘"--.‘___‘__ I
b e
Eﬁh&““hmxﬂ FCC PART 15 C {AVG)
[ B 1\
2 @
40 B g ]
) ’
1 L
| 1
015 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no t1ffconduction Data No 121
Dis./Aint. L 2013 ESH2-ZI5 NEUTRAL
Limit :FCC PART 15 C
Env./In=. 123.5%C/65% Engineer :Kewin
EUT :Modem WI-FI ADSLZ+
Power Rating :DC 9V From Adapter Input AC 120V/60Hz
Test Mode : T Hode
:M/N: RTAD4NE
LISN Cable Emis=sion
No Freg Factor Loss Reading Level Limits Margin Remark
(MH=z) {dE) (dB] [dBuV) {dBuV) [dBuV) (dB]
1 0.32500 0.20 0.01 32.87 33.08 49.485 16.40 Average
2 0.32900 0.20 0.01 41.66 41.87 59.485 17.61 QF
3 0.56700 0.24 0.0z 35.81 36.07 46,00 9.93 Average
4 0.56700 0.24 0.02 43.21 43 .47 56.00 12.53 QF
5 0.65700 0.26 0.03 32.10 32.39 46.00 13.61 Average
& 0.85700 0.26 0.03 40. 50 40.79 56.00 15.21 QP
7 0.81300 0.27 0.03 30.40 30.70 46.00 15.30 Average
8 0.81300 0.27 0.03 38.40 38.70 56.00 17.30 QP
9 1.373 0.26 0.03 30.24 30.53 45.00 15.47 Average
10 1.373 0.26 0.03 38.58 38.87 56.00 17.13 QF
11 2.367 0.27 0.04 28.94 29.25 45.00 16.75 Average
1z Z£.367 0.27 0.04 36.15 36.46 56.00 19.54 QF
Remarks: l.Emission Level=LISN Factor+Cable Loss+FReading.

2.If the average limit i2 met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is2 unhnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1. For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,13| 1 Year
2 EMI Spectrum Agilent E4407B MY41440292 |May.08, 13| 1 Year
3 Test Receiver Rohde & Schwarz | ESVS10 834468/011 May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 13| 1 Year
5 Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI CFD400-NL | 3# Chamber No.1 |May.08, 13| 1 Year
7 Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year

4.1.2.For frequency range 1GHz~25GHz (At Anechoic Chamber)
Item Equipment Manufacturer|  Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.27, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner |[SUCOFLEX106| 77977/6 May.08, 13 1 Year
5 RF Cable Hubersuhner |SUCOFLEX106| 28616/2 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m
»l

N(Reference Point)

2.0m(L)*1.0m(W)*0.8m(H) _,

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Combining Network | |

AMP

|| Spectrum Analyzer| |

PC System

Receiver

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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Im

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

ABSORBER

2.0m(L)*1.0m(W)*0.8m(H) —p

(30cm maximum)

y
\4 A

»
>

(Reference Point)

EUT

[ (30cm)

TURN TABLE
(FIBRE GLASS)

AMP

|| Spectrum Analyzer| |

PC System

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
21735 -2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215 - 6.218 74.8 752 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 841475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by
Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page A4

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
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Frequency: 30MHz~1GHz
Data: 2 File: E:'2013 Report Data\0'Observa Telecom ACS1302053.EMG6 (2)
0 Level (dBuVin) Date: 2013-11-01

FCC PART 15 C (3M)

B

| kst i

30 224, 418. 612. 806. 1000
Frequency {MHz)
5ite no. 1 3m Chawber Data ho. HE4
Dis. f Ant. @ 3m 2013 CBL6112ZD 35375 Ant. pol. ! HORIZONTAL
Limit : FCC PART 15 C (3H)
Env., f Ins. : 24*C/56% Engineer : Kewvin
EUT : Modem WI-FI ADSLzZ2+
Power Rating : DC 9V From Adapter Input AC 120V/&0Hz
Test Hode : Tx Mode
M/ : RTADSNE
Ant, Cable Emission
No. Fredq. Factor Loss Feading Level Limits Margin Remark
[MHz) (dE/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (cdB)
1 167.740 10.41 1.67 16.51 2B8.59 43 .50 14,91 QP
2 251.160 13.16 1.98 15.46 30.60 46.00 15.40 QP
3 338.460 14,94 Z2.28 2z2.72 39.94 46,00 6.06 QF
4 458,740 17.27 Z.63 15.10 35.00 46.00 11.00 QP
5 602 .300 19.20 3.049 14,48 36.72 46.00 9.28 QF
6 749.740 20.30 3.47 12.55 36.32 46,00 9.68 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID:2ABDERTAQANE page 4.5
Data: 1 File: E:\2013 Report Data\0\0Observa TelecomACS1302053.EMG (2)
80 Level (dBuVian) Date: 2013-11-01
FCC PART 15 C (3M)
Wi
4l—' |
40 3 i f
.-
03& 224, 418. 612, 806. 1000
Frequency (MHz)
5ite no. : 3m Chamber Data no. 1
Di=, / Ant. : 3m 2013 CBLG611ZD 35375 Ant. pol. : WERTICAL
Limit : FCC PART 15 € (3M)
Env., f Ins. : 24%C/56% Engineer : Kevin
EUT : Modem WI-FI ADSLZ+
Power Rating : DC 9% From Adapter Input AC 120V/60Hz
Test Hode : Tx Mode
M/N: RTAD4NE
Ant . Caly L Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
[(MHz) (dE/ m) (dB) (dEuW) (dBuV/m) (dBEuV/m) (dB)
1 34.850 17.09 0.92 16.46 34.47 40,00 5.53 QP
2 44.550 11.53 1.09 20.05 32.67 40.00 7.33 QP
3 330.700 14.71 2.26 22.07 39.04 46.00 6.96 QF
4 529.550 18.10 2.83 16.33 37.26 46,00 8.74 QP
5 &00.550 19.20 3.04 20.30 42 .54 46.00 3.46 QF
& 749.740 20.30 3.47 14.02 37.79 46.00 8.21 QF

Renmarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission lewvels that are 204B below the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 2 File: G:2013 reportiQobservalACS1302053.EM6 (104)
Level (dBuWim) Date: 2013-12-27
120
FCC PART 15C PEAK
60 3
FCC PART 15C AV

2

0 4000 6800. 9600, 12400. 15200, 18000
Fregquency (MHz)

3ite no. i 3w Chawber Data no. HE-

Iis. / Ant. P 3m 2013 3115 (4580) hnt. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EOT : Modem WI-FI ADSLZ+

Power supply : DC 9V From Adapter Input AC 120V 60HE

Test mode : IEEE802.11b CH1 2412ZMH=z Tx

M/ : RTALO4NE

int., Cable Amp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark

[MH=z) [dB/tm) (dE) [dE) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 4324.000 32.88 g.53 35.70 37.53 43.29 54,00 10.71 Lrerage
Z 43z4.000 3z.88 g.53 35.70 45.11 50.87 74.00 23.13 Peak
3 T236.000 36.02 10.98 35.45 47.01 5&8.56 74.00 15.44 Peak
4 TFE36.000 36.02 10.825 35.45 39,90 51.45 54.00 Z2.55 bverage

Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,
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FCC ID:2ABDERTAQANE page 4.8

Data: 3 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HIC
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 4.9

Data: 4 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
4 FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE:
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4524.000 32.855 .55 35.70 46,12 51.88 74.00 2z2.12 Peak
2  45824.000 3Z.88 .55 35.70 37.58 43.54 54 .00 10.66 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page 4.10

Data: 5 File: G:2013 reportiQobservalACS1302053.EM6 (104)
120 Level (dBuvim) Date: 2013-12-27
1
FCC PART 15C PEAK
60 FCC PART 15C &Y

M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S3ite no. 3 Chawber Data no. =
Lis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCZ FPART 152 FPELE
Env. / In=. Z3TCF54% Engineer Leo-Li
EUT : Modem WI-FI ADSLZ+
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode IEEES0Z.11b CH1 Z41ZMH= Tx
M/H ETLO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(dBuV/m) (dBuW/m) [(dB)
1 2Z41z.000 =28.21 5.81 35.70 97.035 95.40 74.00 -21.40 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,
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Data: 6 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
b
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE -
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2412.000 25.21 5.81 35.70 111.53 110.15 74.00 -36.15 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,
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Data: 11 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. : 11

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 109.73 108.14 74.00 -34.14 Peak

Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,
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Data: 12 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60 FCC PART 15C &Y

|ENEWE S cng

M

u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. r 12
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA 2437MHz Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 Q6. 69 a5.10 74.00 -z1.10 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,
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Data: 13 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 13
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : RTAO4NE
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Data: 14 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. r 14
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA 2437MHz Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4374.000 32.97 .63 35.70 44,70 50. 60 74.00 23 .40 Peak
Z  4574.000 32.97 .65 35.70 35.30 41.z20 54 .00 1z .80 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,
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Data: 15 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 15
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : RTAO4NE
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Data:

120

60

0

[ R

16 File: G:'2013 reportiOwbservalACS1302053.EM6 (104)
Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

) 3 FCC PART 15C AV
4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. : 16

Dis. / Ant. P 3m 2013 3115 (4580) hnt. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI ADSLZ+

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEE802.11b CH6 2437MH=z Tx

M/H : RTALO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[(MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4374.000 3z.97 g8.63 35.70 46,59 52.49 74.00 Z1.51 Peak
4374.000 32.97 g8.63 35.70 38.43 44.33 54.00 Q.67 bverage
7311.000 36.18 11.02 35.44 44,79 56.55 74,00 17.45 Peak
7311.000 36.18 11.02 35.44 39,16 50.92 54.00 3.08 bverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,
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Data: 17 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 17
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA6 2Z46ZMHz Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.1Q

Data:

120

60

0

[ R

18 File: G:'2013 reportiOwbservalACS1302053.EM6 (104)
Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

3
4 FCC PART 15C AV
4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. : 18

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEES0Z.11bh CHA6 2Z46ZMHz Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
49z24.000 33.06 .69 35.70 45.57 51.92 74.00 22 .05 Peak
4924 .000 33.06 .69 35.70 36.45 4z .53 54 .00 11.47 Lverage
T3igGe.000 36.35 11.06 35.42 46,57 58.50 74.00 15.44 Feak
T3igGe.000 36.35 11.06 35.42 3i9. 18 51.18 54.00 2.82 Lvrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,
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Data: 19 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. r 19
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA6 2Z46ZMHz Tx

M/ : RTAO4NE
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Data: 20 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
2
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. r 20
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA6 2Z46ZMHz Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
49z24.000 33.06 .69 35.70 34.1:2 40.17 54 .00 13.83 Lverage
2 49Z24.000 33.06 .69 35.70 44,75 50.580 74.00 23.20 Peak
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.22

Data: 21 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60 FCC PART 15C &Y

M

u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 21
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11bh CHA6 2Z46ZMHz Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2462.000 25.32 5.89 35.70 Q4,37 9z2.88 74.00 -15.85 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.23

Data: 22 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. r 22

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEES0Z.11bh CHA6 2Z46ZMHz Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2462.000 25.32 5.89 35.70 108.53 107.04 74.00 -33.04 Peak

Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.2/

Data: 31 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 31
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2462.000 25.32 5.89 35.70 9z .86 91.357 74.00 -17.37 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.25

Data: 32 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. HEC -

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2462.000 25.32 5.89 35.70 106.71 105.22 74.00 -31.:22 Peak

Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.26

Data: 33 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. r 33
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.27

Data: 34 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60

4 FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. T34

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
49z24.000 33.06 .69 35.70 45. 65 51.73 74.00 22.27 Peak

2 49Z24.000 33.06 .69 35.70 32.15 3g8.20 54 .00 15.580 Lverage

Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.28

Data: 35 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. 1 35
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.29

Data: 36 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
|
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. 1 36
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
49z24.000 33.06 .69 35.70 44,57 50.62 74.00 23.358 Peak
2 49Z24.000 33.06 .69 35.70 31.02 37.07 54 .00 16.93 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.30

Data: 37 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. r 37
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



AUDIX ]

FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page 431

Data: 38 File: G:2013 reportiQobservalACS1302053.EM6 (104)
Level (dBuWim) Date: 2013-12-27
120
FCC PART 15C PEAK
60
FCC PART 15C AV
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. 3m Chanber Data no. 38
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / In=. Z3TCF54% Engineer Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode IEEESOZ.11g CHA Z4537MH=z Tx
M/H RTLO4GNE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 4874.000 32.97 .63 35.70 44,97 50.587 74.00 23.13 Peak
Z  4574.000 32.97 .65 35.70 31.26 37.16 54 .00 16.54 Lverage
Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4232

Data: 39 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. 1 39
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.33

Data: 40 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60

1 FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. 40

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4374.000 32.97 .63 35.70 46.59 52.49 74.00 21.51 Peak

Z  4574.000 32.97 .65 35.70 32.33 38.23 54 .00 15.77 Lverage

Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 434

Data: 41 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE 3
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CHAE 24537MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 96.39 94,50 74.00 -z0.80 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 435

Data: 42 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HI 3
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CHAE 24537MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 109.39 107.80 74.00 -33.80 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 436

Data: 43 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. 43
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.37

Data: 44 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
. FCC PART 15C AV
I
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE =
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4524.000 32.855 .55 35.70 45.45 51.24 74.00 ZZ2.76 Peak
2  45824.000 3Z.88 .55 35.70 3Z.54 38.30 54 .00 15.70 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.38

Data: 45 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. H 11
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.3Q

Data: 46 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
T
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE 11
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4524.000 32.855 .55 35.70 44,25 50.04 74.00 23.96 Peak
2  45824.000 3Z.88 .55 35.70 31.5:2 37.28 54 .00 16.72 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 440

Data: 51 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. : 51

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2412.000 25.21 5.81 35.70 103.05 106.37 74.00 -32.37 Peak

Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 441

Data: 52 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE=
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2412.000 25.21 5.81 35.70 Q4,67 9z.99 74.00 -15.99 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 442

Data: 53 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 53
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH1 Z41ZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 443

Data: 54 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
T
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 54
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH1 Z41ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4524.000 32.855 .55 35.70 44,29 50.05 74.00 23.95 Peak
2  45824.000 3Z.88 .55 35.70 31.47 37.23 54 .00 16.77 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 444

Data: 545 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 55
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH1 Z41ZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 445

Data: 56 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60

4 FCC PART 15C AV
T
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE=1
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH1 Z41ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4524.000 32.855 .55 35.70 45,72 51.45 74.00 22 .52 Peak
2  45824.000 3Z.88 .55 35.70 3Z.69 38.45 54 .00 15.55 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 446

Data: 61 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 61
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH1 Z41ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2412.000 25.21 5.81 35.70 94,75 93.07 74.00 -19.07 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 447

Data: 62 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. H -

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEES0Z.11nHTZ0 CH1 Z41ZMH= Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2412.000 25.21 5.81 35.70 107.3Z 105.64 74.00 -3l.64 Peak

Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 448

Data: 63 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. r B3
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CHE Z2437MH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 449

Data: 64 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE -5
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CHE Z2437MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4374.000 32.97 .63 35.70 44,99 50.589 74.00 23.11 Peak
Z  4574.000 32.97 .65 35.70 32.55 38.45 54 .00 15.55 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.50

Data: 65 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 65
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CHE Z2437MH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.5]

Data: 66 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
. FCC PART 15C AV
I
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE =11
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CHE Z2437MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4374.000 32.97 .63 35.70 45.14 51.04 74.00 22 .96 Peak
Z  4574.000 32.97 .65 35.70 32.57 35.47 54 .00 15.53 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.52

Data: 67 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE -
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CHE Z2437MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 96.95 95.39 74.00 -z1.389 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.53

Data: 68 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. H 1=
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CHE Z2437MH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 109.45 107.86 74.00 -33.86 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.5/

Data: 69 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. =]
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH11 Z2462MHz Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 455

Data: 70 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
f
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE |
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH11 Z2462MHz Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
49z24.000 33.06 .69 35.70 44,73 50.78 74.00 23.22 Peak
2 49Z24.000 33.06 .69 35.70 31.49 37.54 54 .00 16.46 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 456

Data: 71 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HERr
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH11 Z2462MHz Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




AUDIX ]

FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page 457

Data: 72 File: G:2013 reportiQobservalACS1302053.EM6 (104)
Level (dBuWim) Date: 2013-12-27
120
FCC PART 15C PEAK
60
. FCC PART 15C AV
I
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. 3m Chanber Data no. T2
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3TCF54% Engineer Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode IEEESOZ.11nHTZ0 CH11 Z46ZMH=z Tx
M/H RTLO4GNE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 48z4.000 33.06 .69 35.70 45,22 51.27 74.00 22.73 Peak
2 49Z24.000 33.06 .69 35.70 3z.81 38.86 54 .00 15.14 Lverage
Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.58

Data: 77 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HER
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHTZ0 CH11 Z2462MHz Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2462.000 25.32 5.89 35.70 9z .56 91.07 74.00 -17.07 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 4.5Q

Data: 78 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. HEE =]

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEES0Z.11nHTZ0 CH11 Z2462MHz Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2462.000 25.32 5.89 35.70 106.74 105.25 74.00 -31.25 Peak

Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 460

Data: 79 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE=]
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH7? Z45ZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




AUDIX ]

FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page A.51

Data: 80 File: G:2013 reportiQobservalACS1302053.EM6 (104)
Level (dBuWim) Date: 2013-12-27
120
FCC PART 15C PEAK
60
. FCC PART 15C AV
I
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. 3m Chanber Data no. 0
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3TCF54% Engineer Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode IEEESOZ . 11nHT40 CH7 Z245ZMH=z Tx
M/H RTLO4GNE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 4804.000 33.03 g.66 35.70 45,27 51.26 74.00 Z22.74 Peak
Z 4904.000 33.03 .66 35.70 31.4:2 37.41 54 .00 16.59 Lverage
Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 452

Data: 81 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 51
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH7? Z45ZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 453

Data: 82 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
|
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. H=
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH7? Z45ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4904.000 33.03 g.66 35.70 44,55 50.57 74.00 23.43 Peak
Z 4904.000 33.03 .66 35.70 3z.19 38.18 54 .00 15.82 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 454

Data: 87 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

)
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 87
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH7? Z45ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2452.000 Z25.:29 5.87 35.70 85.46 G6.92 74.00 -1z .92 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 455

Data: B8 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

f
FCC PART 15C PEAK
60
l] FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE=1=1
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH7? Z45ZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2452.000 Z25.:29 5.87 35.70 103.0:2 101.45 74.00 -27.45 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 466

Data: 89 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HER=i=]
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH4 Z2437MH=z Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 467

Data: 90 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. Hap=1u]
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH4 Z2437MH=z Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4374.000 32.97 .63 35.70 44,55 50.78 74.00 23.22 Peak
Z  4574.000 32.97 .65 35.70 31.5:2 37.42 54 .00 16.55 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 4.68

Data: 91 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 91
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH4 Z2437MH=z Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 459

Data: 92 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE=
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH4 Z2437MH=z Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4374.000 32.97 .63 35.70 44,95 50.585 74.00 23.12 Peak
Z  4574.000 32.97 .65 35.70 31.55 37.45 54 .00 16.55 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 4.70

Data: 93 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200, 2900, 3400. 4000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. : 93

Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : Modem WI-FI AD3ILZ4

Power supply : DC 9V From Ldapter Input AC 120V/60HE

Test mode : IEEES0Z.11nHT40 CH4 Z2437MH=z Tx

M/H : RTAO4NE

Ant. Cable Amp. Emission

Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark

[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 107.59 106.00 74.00 -3z.00 Peak

Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 471

Data: 94 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HER=E
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH4 Z2437MH=z Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2437.000 Z28.26 5.85 35.70 9z.45 90.586 74.00 -16.86 Peak
Remwarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 472

Data: 945 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. : 95
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH1 Z4ZZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page A3

Data: 96 File: G:2013 reportiQobservalACS1302053.EM6 (104)
Level (dBuWim) Date: 2013-12-27
120
FCC PART 15C PEAK
60
FCC PART 15C AV
f
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. 3m Chanber Data no. 96
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3TCF54% Engineer Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode IEEESOZ . 11nHT40 CH1 Z242ZMH=z Tx
M/H RTLO4GNE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 45844.000 32.92 .60 35.70 44,55 50.67 74.00 23.33 Peak
Z  45844.000 3Z.92 .60 35.70 31.29 37.11 54 .00 16.59 Lverage
Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 474

Data: 97 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. HE=r
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH1 Z4ZZMH= Tx

M/ : RTAO4NE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 475

Data: 08 File: G:2013 reportiQobservalACS1302053.EM6 (104)

120 Level {dBuYim) Date: 2013-12-27

FCC PART 15C PEAK

60
FCC PART 15C AV
f
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. ¢ 3 Chamwber Data no. 1 98
Dis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL
Limit : FCC PART 152 PELE
Env. / In=. : Z237C/54% Engineer : Leo-Li
EUT : Modem WI-FI AD3ILZ4
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode : IEEES0Z.11nHT40 CH1 Z4ZZMH= Tx
M/H : RTAO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
4544 . 000 32.92 .60 35.70 45.11 50.93 74.00 23.07 Peak
Z  45844.000 3Z.92 .60 35.70 3z.07 37.89 54 .00 16.11 Lverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page A6

Data: 103 File: G:2013 reportiQobservalACS1302053.EM6 (104)
Level (dBuWim) Date: 2013-12-27
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2900, 3400. 4000
Frequency (MHz)
S3ite no. 3 Chawber Data no. 103
Lis. / Ant. 3m 2013 3115 (4580) hnt. pol. HORIZONTAL
Limit FCZ PART 15C PELE
Env. / In=. Z3TCF54% Engineer Leo-Li
EUT : Modem WI-FI ADSLZ+
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode IEEES02.11nHT40 CH1 242ZMH=z Tx
M/H RTLO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[(MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 2422.000 28.23 5.83 35.70 Q2 .54 a0.90 74.00 -16.90 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




AUDIX ]

FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page Aull

Data: 104 File: G:2013 reportiQobservalACS1302053.EM6 (104)
Level (dBuvim) Date: 2013-12-27
120
1
L
FCC PART 15C PEAK
60
FCC PART 15C oY
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S3ite no. 3 Chawber Data no. 104
Lis. / Ant. 3m 2013 3115 (4530) int. pol. HORIZONTAL
Limit FCC FPART 15C PELE
Env. / In=. Z3TCF54% Engineer Leo-Li
EUT : Modem WI-FI AD3ILZ4+
Power supply : DC 9V From Ldapter Input AC 120V/60HE
Test mode IEEES0OZ.11nHT40 CH1 242ZMH=z Tx
M/H RTLO4NE
Ant. Cable Amp. Emission
Fredq. Factor loss Factor BReading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [(dBuV/m) (dBuW/m) [(dB)
1 2422.000 28.23 5.83 35.70 103.11 101.47 T74.00 -27.47 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-ALwp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:2ABDERTAQANE page 5l
5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer|  Agilent N9030A MY51380221| Oct.31, 13 1Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that

contains the highest level of the desired power.

detected.

5.4.Test result

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 5.2

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54

T s ; TrE Ll i HOHHE - |O1EA218 PM Jan M, 2004
Display Line -11.93 dBm = Avg Type: Log Pwr Jyi
PHD: Fast @y Trig: Free Run Avg|Hold: B8MO0 I;;-
IF Gain:Luw Atten: 10 48 1

Annotation»
Ref Offzet 21 dB
Ref 21 .Eﬂ_d Bm
1
4 .
| . Titler

I"

|

5
g

e T TR TP T PPLPY SRUTE N U S N RN T T Display Line

-11.593 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

uSg STATUS £ Align Mow, Al requined

Agilgnt Spectrum Analysed - Swept 54
| 1 HCORE [O1i24:41 PM 200 A

Marker 1 99.840000000 MHz - fvg Type: Log-Pwr trace Peak Search
PHD: Fast @y Trig: Free Run Avg|Hold: 58100 TPl
IF Gain:Luw Atten: 10 48 Det

NextPeak

Ref Offzat 21 dB
v __Ref 21,00 dBm

:

Next Pk Right

Next Pk Left

1

¢

Fetsand niko o hoa i oy ettt b i L A st et it e gt b L b,

Stop 1.0000 GHz
#VBW 300 kHz Sweep 927 ms (1001 pts)

FUNETION FLINCTION wiDiTH FUNETION

uESD sTanE £33 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 5.3

Agilgnt Spectrum Analysed - Swept 54

E i) e N F. T[] HRE - |DLIE50H P o M, 2024

Marker 1 22.390000000000 GHz - Avg Type: Lag-Pwr TRACK Peak Search
PO Fast L, Trig: Free Run Avg|Hold: 5100 .
IFGain:Lww Atten: 10 48 ber

Ref Offset 21 dB e
div__ Ref 21.00 dBm il

¢

o~ ™ - A - T B
P P R SR ST W e s A et s o oL g et

Start 10.000 GHz . Stop 25.000 GHz
| #VBW 300 kHz Sweep 1.43 s (1001 pis)

22,390 GHz| £2.554 dBm |

Agilent Spectrum Analyaed - Swept 54

I Wy AL NCHRE
Avg Typa: Log-Pwr
PO Fast L, Trig: Free Run Avg|Hold:= 100100 i
IF Gain:Luw Atten: 10 48 1

Display Line -12.50 dBm

Ref Offzet 21 dB

+_Ref 21.00 dBm ———— S
¢

aniEly
| PP - k. ¥ PP " ST T ', BRI .
Display Line
1260 dBm

Stop 2.42500 GHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

v FUNETION FLINCTION wiDiTH

uESD sTanE £33 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 5.4

Test CH6: 2437MHz

Agilent Spectrum Analyzed - Swept 5§

T A i TIEET LA A i NCHHE (1135023 PM Jan (M, 2004
Display Line -14.26 dBm = Aug Typa: Leg-Pwr Tk
PHO: Fast Ly ! Trig: Fres Run Avg|Hold: 80100 I;l.""
IF Gain:Luw Atten: 10 48 1

Ref Offset 21 dB 491 LNZ
oan  Ref2itocem
1
$

R e o i T R PTLRNT Y POt T PP Rt Y Display Line

-14.26 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep EG60 ms (1001 pts)

FLINCTION

uza L Algnment Comphaled STATUS £ Align Maw, All requirad

Agilent Spoctrum Analyzer - Swept 54

T &F : B iNT |1 AUTOUNORE | B4 PM Jan i, 26t

Marker 1 99.840000000 MHz fvg Type: Log-Pwr mack FARN AR
PHD: Fast (g Trig: Fres Run Avg|Hold: 35100 TYPRE
IFGaimiL v Awen: 10 d8

|-II
Ref Offzet 21 dB Mkr1

=idiv Rel 21.00 dBm

*1

| ]
e I RPTSRRTR ST e ELSTEARE SRS SRR A AT SR (R

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUHETION FLMCTICN WD TH [T UL |

STATUE 3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




Agilent Speectrum Analyzed - Swept 5§

Marker 1 23.740000000000 GHz
PHI Fast

Ref Offzat 21 dB
Jdeidiy Ref 21.00 dBm

Start 10,000 GHz

23.740 GHz|

o Trig: Free Run
—
IFGain:Luw

Rt et S ey H...\\.-.'uu..a.u v ey Lt g it [ =B ol gl

#VBW 300 kHz

AUDIX Technology (Shenzhen) Co., Ltd.

AL ¥
Avg Typa: Log-Pwr
Avg|Haold: 8100

DL P L

Peak Ssarch

Atten: 10 48

1
g gl e, L | PR b

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)
v FUNETION FLINCTION wiDT |

52,558 dBm |

FUNCTION YALLIE

STATUS 3 Align Maw, All requined

Ref Offzet 21 dB
Ref 0 dBm

._1

PP s S

PHO: Fast Ly ) Trig: Fres Run

-
IFGaim:Luw

e T Y O Y, T SRR 1 VPO P E| R UPRPET VL [0 MV (P SOy

FVEW 300 kHz

L0 i i AT
Avg Type: Log-Pwr
Avg|Hold: 16M00
Awen: 10 d8

Stop 10,000 GHz
Sweep 860 ms (1001 pts)

TUHETION FLMCTICN WD TH [T UL

5423 dBm|

STATUE 3 Inpuit Ovadoad ADC avér range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



AUDIX Technology (Shenzhen) Co., Ltd.

Agilent Speectrum Analyzed - Swept 5§

Marker 1 99.840000000 MHz : Avg Type: Log-Pur cr | RaskSaeh
PHD: Fast o Trig: Free Run Avg|Hold: 38100

FGaimlow — Atten: 10 4B

Ref Offset 21 dB
Jdetidy  Ref 21,00 dBm

“I

_w""-f.- g e g gty b iy adporer Al P e bbbl e ok gl e, ol o g b

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FUNCTION Y4

FUNETION FLINCTION wiDT UF

45,153 dBm |

Agilent Speectrum Analyzed - Swept 5§
Marker 1 23.695000000000 GHz = Aug Type: Log-Per
PN Fast o Trig: Free Run Avg|Haold: 34100

FGaimLow — Atten: 10 4B

Peak Ssarch

Ref Offzet 21 dB
By Ref 21.00 dBm

‘1

I T T E e e e ke it el i

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

v FUNETION FLINCTION wiDi T Fun

uEn sTAnE £33 Align Maw, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 5.7

Agilent Spectrum Analyzed - Swept 5§

i A ) g EEE Ll i MOHE |DLEZ2A2 PM R, 2024
Display Line -14_.20 dBm A Avg Type: Log-Pwr treact
PO Fast Ly Trig: Free Run Avg|Hold:= 100100 it
IF Gain:Luw Atten: 10 48 ber

Annotation®
Ref Offzat 21 dB
2idiv_ Ref 21,00 dBm

|

Title®

|

g
g

i

Display Line
-14.20 dBm

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pts)

FUNETION FLINCTION

uen STATUS 3 Align Maw, All requined

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54
X af

- . : 2RI F N E] HRE - |DL 2628 P Jon M
Display Line -12.45 dBm = Auvg Typs: Log Pwr Jy.s
PN Fast i, 1nig: FresRun Avg|Hald: 441100 u-.n_w_
IF Gaim:L e Atten: 10 4B i

Annotation®
Reef Offaet 21 dB
Ref 21.00 dBm

*1

:

Title®

|

g
g

o, g ey -fi

L SR TR O N T T ey T Display Line

-12.46 dBm

Stop 10.000 GHz
¥Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

Vi ManE TAC ot

FLINCTION

FUNCTION

ALLIE |

uen STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



AUDIX Technology (Shenzhen) Co., Ltd.

Agilgnt Spectrum Analysed - Swept 54

il L2540 P L

Marker 1 99840000000 MHz Avg Type: Log-Par TRACE Peak Search
PND: Fast L, Trig: Free Run Avg|Hold: 46100 i
IF Gain:Luw Atten: 10 48 1

Ref Offzet 21 dB
Jdetidy  Ref 21,00 dBm

*1

:1“-#' o by i B VTR S N T b A B b R o e T 2 ek s Ppb 0,

Stop 1.0000 GHz
#VBW 300 kHz Sweep 927 ms (1001 pts)

v FUNETION FLINCTION wiDT

FUNCTIIN Y&

£ |

uEn sTanE £33 Align Mow, All requirad

Agilgnt Spectrum Analysed - Swept 54

Fa i) B DAL PM o ),

Marker 1 24.670000000000 GHz 7 Avg Type: Log-Par tace Peak Search
PHO: Fast ) Trig: Free Run Avg|Hald: 41100 TPl
IF Gain:Luw Atten: 10 48 ber

Ref Offzet 21 dB
By Ref 21.00 dBm

¢
P S TP T B U A otk bl i A
= e

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

FUNETION FLINCTION wiD TH

"24670GHz| 53,011 dBm|

uEn sTanE £33 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Agilent Spectrum Analyaed - Swept 54

I al 7 : T L1

Display Line -12.42 dBm - Avg Typae: Log-Par
PO Fast L, Trig: Free Run Avg|Hold:= 100100
IF Gain:Luw Atten: 10 48

Ref Offzet 21 dB

Bidiv_Ref21.00d8m 00000000 8.070 dEmym—

FrSEEL . I

|
Display Line
12,42 dBm

Start 2.31000 GHz Stop 2.42500 GHz
[, 2 Sweep 11.0 ms (1001 pis

v FUNETION FLINCTION FUNETION VALLIE

uen STATUS £ Align Mow, Al requined

AL TR (L E000 P L ), 2T
Avg Typa: Log-Pwr TRALE
PN Fast g 1rig: Free Run Avg|Hold: 22100 e

Atten: 10 48 it

—
IFGain:Luw

Annotation®

:

Title®

|

B
g

I
e s T

[+

i el il Lt A YT VPSR S R N WO VL ST Display Line
-12.00 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep EG0 ms (1001 pts)

| MODE, TAC S0 < v FUNETION FLINCTION wiDi T FUNET

5,005 dBm |

uen STATUS 3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Agilent Speectrum Analyzed - Swept 5§

Wl 01124 P L

Marker 1 99.840000000 MHz A Avg Type: Log-Pwr track Peak Search
PHO: Fast L) Trig: Free Run Avg|Held: 33100 TPl
IF Gain:Luw Atten: 10 48 1

Ref Offset 21 dB
Jdetidy  Ref 21,00 dBm

"I

Jotminy L g A,y ot s P Lt e e e o gl i o na Tk

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

v FUNETION FLINCTION wiDT

FUNCTION Y4

uEn sTAnE £33 Align Maw, All requirad

Agilent Speectrum Analyzed - Swept 5§

Fa i) BT P o O, ST

Marker 1 21.490000000000 GHz ; Avg Type: LogPur ALK Peak Search
PO Fast Ly Trig: Free Run Avg|Haold: 8100 1
IF Gain:Luw Atten: 10 48

Ref Offzet 21 dB
By Ref 21.00 dBm

1

¥

i-'\-' E e 1._"___1"».-—"“""-"""-'-' il vy _,._.._I.u_.______h.__.-...-.a.-_...l...-.fd..-u-.-_.ﬂ.c-an-..h-r_.-h-..u-\._m-.,....-.._

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

FUNETION FLINCTION wiDi T Fun

uEn sTAnE £33 Align Maw, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 5.11

Test CH11: 2462MHz

Agilent Spectrum Analyaed - Swept 54

T A ELEEN LA A i WCHE- (D114 P Jon 04, 2024
Display Line -13.02 dBm - Awg Typa: Log-Per o
PO Fast L, Trig: Free Run Avg|Hold: 517100 it
IF Gain:Luw Atten: 10 48 o

Annotation®
Reef Offaet 21 dB
div__ Ref 21.00 dBm

“I

I"

Title®

|

5
g

s e o g et et i b, Display Line
-13.02 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

6984 dE-mg

uSg STATUS £ Align Mow, Al requined

Agilgnt Spectrum Analysed - Swept 54
| il I Fo|OLEAL P n G A

Marker 1 99.840000000 MHz - fvg Type: Log-Pwr ACE Peak Search
PHD: Fast @y Trig: Free Run Avg|Hold: BT/00 TYP
IF Gain:Luw Atten: 10 48 Det

NextPeak

Ref Offzat 21 dB
v __Ref 21,00 dBm

:

Next Pk Right

Next Pk Left

1

¢

!'-'-'-'-.u...__ T S AT TR P a r——_ PR R EETE P IE S IE T B . S b,

Stop 1.0000 GHz
#VBW 300 kHz Sweep 927 ms (1001 pts)

FUNETION FLINCTION wiDiTH FUNETION

uESD sTanE £33 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAQANE page 5.12

Agilgnt Spectrum Analysed - Swept 54

E o e N F. T[] R | DL 56 P T W, 2024 P e

Marker 1 22.480000000000 GHz - Avg Typa: Log-Pwr TRACK eak S5e
PO Fast L, Trig: Free Run Avg|Haold: 34100 .
IFGain:Lww Atten: 10 48 ber

Ref Offzet 21 dB
div__ Ref 21.00 dBm

1

¢

| . . P BT TR T SR Y m__..,.\.,__..._-_-_,..;.'\--t*"HM##'-'.‘-#:-'-1--*.:1.*-1-1-“*1--44-1-_-4*-'-“*-‘

Start 10.000 GHz . Stop 25.000 GHz
| #VBW 300 kHz Sweep 1.43 s (1001 pis)

Agilent Spectrum Analyaed - Swept 54
. . LA A i O RE (02600 PM Jon 041, 00
Avg Typa: Log-Pwr TRALE
PO Fast L, Trig: Free Run Avg|Hold:= 100100 i
IF Gain:Luw Atten: 10 48 1

Ref Offzet 21 dB

v Ref 21,00 dBm e
& !

Display Line
1222 dBm

Stop 2.51000 GHz
#VBW 300 kHz Sweep 5.80 ms (1001 pts)

FUNETION FLINCTION wiDiTH

248350 GHz|
2500 00 GHz|

uESD sTanE £33 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAQANE page 5.13

Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54

1 iy U =y ] Wl AL WEHE (LR P L M, STEEA
Display Line -12.46 dBm - Awg Typa: Log-Per ot
PO Fast L, Trig: Free Run Avg|Hold: 36100 T
IF Gain:Luw Atten: 10 48

Annotation®
Reef Offaet 21 dB
Ref 21.00 dBm

|

Title®

|

5
g

S ittt b "yl at L e 8 st i s L e bl
- . ! Display Line

-12.46 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FLINCTION wiDi TH FUNETION Wi

LIE

uSg STATUS £ Align Mow, Al requined

Agilgnt Spectrum Analysed - Swept 54
- L S Iy AL IR, HHE [ 2:00 PM 1 4
Marker 1 99.840000000 MHz - Avg Type: Log-Pwr TRACK Peak Search
PO Fast L, Trig: Free Run Avg|Hold: 305100 it
IF Gain:Luw Atten: 10 48 ber

NextPeak
Ref Offzet 21 dB
f2idiv_ Ref 21.00 dBm

I"

Next Pk Right

Next Pk Left

.'.1

P it A gy g e R b st by o 0 L it A bt e N

Stop 1.0000 GHz
| #Re #VBW 300 kHz Sweep 927 ms (1001 pts)

FUNETION YALLIE |

MER MODE TAC G0 . i FUNCTION | FLICTION wADT

49,336 dBm |

uSg STATUS £ Align Mow, Al requined
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FCC ID:2ABDERTAQANE page 5.14

Agilgnt Spectrum Analysed - Swept 54

r o 2RI F N E] HRE - |12 15 P Jon 0, 20004 Pesk % i
Marker 1 24.865000000000 GHz 2 Avg Type: Log-Par Treack T
PO Fast L, Trig: Free Run Avg|Hold: 4/100 .
IFGain:Lww Atten: 10 48 oE

NextPeak
Ref Offaet 21 dB 1E AR
dv__Ref2100dBm 52445 dBm

|

Next Pk Right

Next Pk Left

| = - A e e i, AL
gl sy ."'4.-!-"""""""‘J"'""'""""“‘-""‘ T e i R e (s i L e

Start 10.000 GHz . Stop 25.000 GHz
| #VBW 300 kHz Sweep 1.43 s (1001 pis)

"24.865GHz| 52445 dBm |

Agilent Spectrum Analyaed - Swept 54

1

Display Line -11.83 dBm - Awg Typa: Log-Pwar
PO Fast L, Trig: Free Run Avg|Hold:= 100100 .
IFGain:Lww Atten: 10 48 ber

Ref Offzet 21 dB

v Ref 21,00 dBm —
4

™ 1 .
i, ™ sttt
(T VETR—— | st W SRR

Display Line
-11.83 dBm

Stop 2.42500 GHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

FLINCTION wiDiTH

uESD sTanE £33 Align Mow, All requirad
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FCC ID:2ABDERTAQANE page 5.15

Test CH6: 2437MHz

Agilent Spectrum Analyaed - Swept 54

i P 7 TIEET Ll i WCHE- (D521 P Jon 04, 2024
Display Line -12.00 dBm A fvg Typa: Log-Pwr TRACK
PHD: Fast @y Trig: Free Run Avg|Hold: §TH00 I;;-
IFGain:Lww Atten: 10 48 1

Annotation®
Reef Offaet 21 dB
Ref 21.00 dBm

‘1

I"

Title®

|

5
g

I e s E e T LU SIPERT T SRR L Sy SO S NP TR Display Line
-12.00 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

v FUNETION FLINCTION wiDi TH FUNETION VALLIE

uSg STATUS £ Align Mow, Al requined

Agilgnt Spectrum Analysed - Swept 54
| il I B |TTASEE PM an ), 1

: Avg ‘TI;'FI: LB-I-PI.F TRACK Peak Search
o Trig: Free Run Avg|Heold: 3THM00 T
oet

Atten: 10 48
Mext Peak

h!arker 1 99.840000000 MHz
PR Fast
IFGain:Luw

Ref Offzat 21 dB
div__ Ref 21,00 dBm

1

¢

:'H"-'-J-I-.-'r-.'ﬂ- AR e b g s ki e B i -l i e g it e b Ll i,

z ' Stop 1.0000 GHz
e BW 100 kHz #VBW 300 kHz Sweep 927 ms (1001 pts)

10K WD TH FUNET

WiR MGDE T

uSg STATUS £ Align Mow, Al requined
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FCC ID:2ABDERTAQANE page 5.16

Agilgnt Spectrum Analysed - Swept 54
| il I LR L

Marker 1 24.475000000000 GHz : Avg Type: Log-Pur TRACE RaskSaeh
PN Fast o Trig: Free Run Avg|Hold: 4/100

FGaimlow — Atan: 10 48 bt

Ref Offzet 21 dB
f2idiv_ Ref 21.00 dBm

*1
NPT Iy f R
At it o A A S A b bt gk b Wbttt s gind b

Start 10,000 GHz
| #VBW 300 kHz

24 475 GHz | £1.604 dBm |

uSg STATUS £ Align Mow, Al requined

wlalli T F 04733 PM Jan (W, 2k
Ava Type: Log-Pwr
PH: Fast L, Trig: Fres Run Avg|Hold: 16M00
IFGaimiL v Awen: 10 d8
T —

Ref Ofzet 21 dBE
=idiy Rel 21.00 dBm

N
o Ly
| ™ g
| |
|l i ST R I W SR Y S SRIPR PSP ST T

Stop 10,000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pis)

MEN MIDL TRE 52 [ TUHETIN FLHETION WADTH FUNCTION WAL

2
3
4
5
L]
T
8
L]

STATUS €3 Align Now, All réquinad
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AUDIX ]

FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page 517

Agilgnt Spectrum Analysed - Swept 54

Marker 1 99.840000000 MHz =
PHD: Fast Trig: Free Run

FGaimlow — Atten: 10 48

Ref Offzet 21 dB
div  Ref 21,00 dBm

#VBW 300 kHz

33,84 MHz| 48421 dBm |

Avg .'i'l;rpn: Log-Pwr Teack
1 Avg|Hold: B2M00 TYPl
oet

UEPTI P PRPR NPP ST ST FHY TR IS T I B SRR SR Y

FUNETION FLINCTION w

i Fo |07 AT 50 P L TN

Peak Ssarch

NextPeak
[
Next Pk Right
e

Next Pk Left

Stop 1.0000 GHz
Sweep 927 ms (1001 pts)

1T FLMETION WALLIE l

sTanE £33 Align Mow, All requirad

Agilgnt Spectrum Analysed - Swept 54

Marker 1 22.075000000000 GHz =
Trig: Free Run

Atten: 10 48

PROD: Fast
IFGain:Luw

Ref Offzet 21 dB
v Ref 21.00 dBm

Start 10,000 GHz
i #VBW 300 kHz

Avg Tl;rpvn: Log-Pwr TmACE
1 Avg|Hold: 4/100
- et

o — pin NN P YT
T SN TP R L W B YT SE, LS S | .d_._.....ﬂ,..p..wrl--*--*-m-f-'i'rj'a"'hnﬂ-"""*-]-‘*"l AT

i

BTN o,k Search

NextPeak

I"

Next Pk Right

Next Pk Left

*‘I

sTanE £33 Align Mow, All requirad
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FCC ID:2ABDERTAQANE page 5.18

Agilent Spectrum Analyaed - Swept 54
X af

- o e e I WAL i WORE [O7:45:11 PM Jan (4, 2024
Display Line -12. 48 dBm - Avg Typae: Log-Par TRACK
PO Fast L, Trig: Free Run Avg|Hold:= 100100 it
IF Gaim:L e Atten: 10 4B o cij

Annotation®
Fef Offset 21 dB

B Ref 21,00 dBm
3

l

Title®

|

"

- ad
N i, {
: | = '""""‘iM"‘J'.-h'.ﬂTf:‘nT'.'-'ﬂ-—--._ thgaj m el
Display Line
-12.48 dBm

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pis
v FUMETION | FLBCTION wAE : |
3 60 GHz| 25367 dBm |
00 GHz | -37.153 dBm |
| R GlHzl

1TH FUNETIOMN WALLIE |

uen STATUS £ Align Mow, Al requined

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Spectrum Analyaed - Swept 54

1% al : ML 1 haLi HCORE [OL5242 PM 1t
Display Line -14.02 dBm - Awg Typa: Log-Per :

PN Fast g+ Trig: Fres Run Avg|Hold: 22100

Atten: 70 48

—
IFGain:Luw

Annotation®
Fef Offset 21 dB

By Ref 21,00 dBm

|

Title®

|

g
g

a4
I e e
[P e i

i TP TR S U PO VT ST KUY VIl g TP Display Line
,: I ¢ 1402 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

FLINCTION wiD TH

uen STATUS £ Align Mow, Al requined
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Agilent Spectrum Analyzer - Swept 54
F F 10500 PM San O

(i T B EE T LA 8l 15 e Tt il

Marker 1 99.840000000 MHz _ g Type: Log-Par mace e e
PHO: Fast g Trig: Fres Run Avg|Hold; 33100 TVPE
IFGaimLow Atten: 10 4B

|-II
Ref Offzat 21 dB Mkr1

Eidiv__Ref 21.00 dBm

] p———

*1

Il“"“—'-"ul.o-;._...-w_,.,kq.j..-.l a4 o il bl P L S T e il

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUHETION FLECTICH WD T TUNET LLIL

=45 258 dBm |

2.84 MHz|

WESD STATUE 3 Align Maw, All réquinad

Agilent Spectrum Analyzer - Swept 54

Wl el lis TOYHORE (015415 PM SaniH, 204

Marker 1 23.590000000000 GHz S Avg Type: Log-Par tmack
PHI: Fast L, Trig: Fres Run Avg|Hold: 31100 L

IFGaimiL v Awen: 10 d8

Peak Search

Rel Ofzet 21 dB
Eidiv__Ref 21.00 dBm

] p———

._1

b T gL AL T R e o i it

Stop 25,000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

TUHETION

WESD STATUE 3 Align Maw, All réquinad
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Agilent Spectrum Analyaed - Swept 54

T al : 3 : 1y AL I O RE (D36 P Jon 0, 004
Display Line -13.92 dBm - Avg Type: Log-Pwr :

PO Fast L, Trig: Free Run Avg|Hold:= 100100

IF Gain:Luw Atten: 10 48

Ref Offzet 21 dB

deidy Ref 21,00 dBm —

gL R IV I VT FPTIR TTT I Title»

] Graﬁmel

Display Line
13.92 dBm

™
™ A, PP T WU e
| Ay, Al Ryl

Start 2.31000 GHz . Stop 2.44500 GHz
| #VBW 300 kHz Sweep 12.9 ms (1001 pis

FUNETION FLINCTION wiDiTH FUNETION WAdlE |

uza L Algnment Complaled STATUE 3 Align Maw, Al requirad

Test CH4: 2437TMHz

Whoall TOYHORE | 015654 PM SaniH, 2014

Avg Typa: Log-Pwr TRACE
PHO: Fasi L, Trig: Fres Run Avg|Hold: 30M00
IFGaimiL v Awen: 10 d8

Fef Offaet 21 dE
Eid Ref 21.00 dBm

IR
f L
I e
| — s
i TN TN g W L T B S PR T R

-14 26 dBm

Stop 10,000 GHz
FRes BW 100 kHz #VEW 300 kHz Sweep 860 ms (1001 pts)

MER MIDL TRE SC b FUMETION FLMCTION WD TH FUNCTION WAL

1R

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




AUDIX ]

FCC ID:2ABDERTAQANE

AUDIX Technology (Shenzhen) Co., Ltd.

page 5.21

Agilgnt Spectrum Analysed - Swept 54
Marker 1 99.840000000 MHz

PR Fast
IFGain:Luw

Ref Offzet 21 dB
div  Ref 21,00 dBm

"I

99,84 MHz]

o Trig: Free Run

Pt b Sl Al il R ot i Ml et b i,

#VBW 300 kHz

=45 065 dBm

Avg Typa: Log-Pwr
Avg|Hold: T41100

D151 P a0, ST
THAL ,.. Peak Ssarch

e
CEY

Atten: 10 48

NextPeak
[E—
Next Pk Right

Next Pk Left

PR B I B R i T

Stop 1.0000 GHz
Sweep 927 ms (1001 pts)

FLINCTION wiDiTH FUNETION VALLIE

Agilgnt Spectrum Analysed - Swept 54

“arker 1 23.965000000000 GHz
PROD: Fast
IFGain:Luw

Ref Offzet 21 dB
v Ref 21.00 dBm

P R e e B
Start 10.000 GHz

23.965 GHz|

o Trig: Free Run

#VBW 300 kHz

i

Avg Tl;rpvn: Log-Pwr
Avg|Haold: 8100

AR Peak Search

Atten: 10 48
Mext Peak

I"

Next Pk Right

Next Pk Left

+‘I

R e e i s

sTanE £33 Align Mow, All requirad
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Test CH7: 2452MHz

Agilent Spectrum Analyaed - Swept 54

- L o : { WAL i WORE 015650 PM Jan 04, 2024
Display Line -16.56 dBm = Avg Type: Log Pwr Jys
PHD: Fast @y Trig: Free Run Avg|Hold: 300100 I;;-
IFGain:Lww Atten: 10 48 1

Annotation®
Ref Offzet 21 dB
div__ Ref 21.00 dBm

l.I1

|

Title®

|

5
g

| o = S ' e e
i iy e T R L DT Display Line
16,66 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUNETION FLINCTION wiDi TH FUNETION VALLIE

uSg STATUS £ Align Mow, Al requined

Agilgnt Spectrum Analysed - Swept 54
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAO4NE page 6-1
6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 13 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. | Hom EMCO 3115 9607-4877 | Aug.27,13| 1 Year

Antenna

4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year

6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAO4ANE page 6-2
Data: ¥ File: G:'2013 report'QwobhservatAiCS1302053.EM6 (104)
Level (dBu'im) Date: 2013-12-27
120
5
wiFCC PART 15C PEA
1
) M"WMWW\”
l]231IZI 2333, 2396, 2370, 2402. 2425
Frequency (MHz)
S3ite no. 3t Chatdier Data no. HES
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C PERE
Enwv. / In=. 23vC/54% Engineer Leo-Li
EUT Modem WI-FI ADSLZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES802.11b CH1 Z2412MH=z Tx
M/ RTAO4NE
int. Cahbhle Amp. Emis=sion
Fredg Factor loss Factor Reading Lewvel Limits HMargin Eewmark
[MHz) {dE/m) (dE) [dE) [dBuV) {(dBuVW/m) (dBuv/m) (dE)
1 2385.9200 28.15 5E.78 35.70 60.99 E9.Z22 74.00 14.73 Peak
2 2390.000 28.16 5.78 35.70 57.44 55.68 74.00 15.32 Peak
3 2399.470 25.15 5.80 35.70 79.81 75.09 74.00 -4.09 Peak
4 2400.000 28.18 5.80 35.70 78.35 TGH.63 74.00 -2.63 Peak
5 2410.825 2Z8.2Z0 5.81 35.70 11z2.19 110.50 74,00 -36.50 Peak
Femarks:

Ewmission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
The emission lewvels that are 20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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FCC ID:2ABDERTAO4NE page 6-3
Data: 8 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBu/m) Date: 2013-12-27
]
34
60 ) /*-[ FCC PART 15C v

l]231I] 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)

3ite no. ¢ 3m Chamber Data no. HER =

Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : VERTICAL

Limit : FCC PART 15C AW

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ¢ Modem WI-FI ADSLZ+

Power supply : DC 9V From Adapter Input AC 1Z0V/60Hz

Test mode : IEEES0Z.11h CH1 2412MH=z Tx

M/ ¢ RTAO4NE

Ant. Cakhle Amp. Emis=sion

Freq. Factor laoss Factor BReading Level Limits Margin Eemark

[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2386.130 25.15 5.78 35.70 52.90 51.13 54.00 2.87 Average
2 2392.000 25.16 5.79  35.70 45.36 46.61 54.00 7.39 Average
3 2398.550 Z28.18 5.79 35.70 f6.51 65.08 54.00 -11.08 bverage
4 2400.000 25.18 5.80 35.70 65.54 64,12 54.00 -10.12 Average
5 Z2412.695 25.Z21 5.82 35.70 106.34 104.67 54.00 -50.67 Lverage

Remarks:
1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAO4ANE page 6-4
Data: 9 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
q
FCC PARI 15C PEAK
3
60
1
MW;MWWMWMQ
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. ¢ 3m Chamber Data no. HER=!
Dis. / Ant. T dm 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ¢ Modem WI-FI ADSLZ+
Power supply : DC 9V From Adapter Input AC 1Z0V/60Hz
Test mode : IEEES0Z.11h CH1 2412MH=z Tx
M/ ¢ RTAO4NE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2385.870 25.15 5.78 35.70 51.19 49,42 74.00 24.58 Feak
2 2390.000 25.16 5.78 35.70 45,63 46,87 74,00 27.13 Peak
3 2399.700 Z28.18 5.80 35.70 65.44 63 .74 74.00 10.26 Peak
4 2400.000 25.18 5.80 35.70 57,71 55.99 74.00 15.01 Peak
5 2410.395 25.:20 5.81 35.70 aQ7.75 Q6.06 74.00 -22.08 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTA04NE page 6-5
Data: 10 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
]
60
- FCC PART 15C
-_l_i', ‘l',\
1
_,._ﬂ__,x_/*/\&
- ———
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. ¢ 3m Chamber Data no. 10
Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C AW
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ¢ Modem WI-FI ADSLZ+
Power supply : DC 9V From Adapter Input AC 1Z0V/60Hz
Test mode : IEEES0Z.11h CH1 2412MH=z Tx
M/ ¢ RTAO4NE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2386.245 25.15 5.78 35.70 41.55 39.78 54.00 14,22 Average
2 2390.000 25.16 5.78 35.70 37.81 36.05 54.00 17.95 Average
3 2398.205 Z8.18 5.79 35.70 53.19 51.46 54.00 Z2.54 bverage
4 2400.000 25.18 5.80 35.70 52.69 50.97 54.00 3.03 Average
5 Z2411.200 25.:20 5.81 35.70 93.61 91.92 54.00 -37.92 Lverage

Remarks:
1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAO4ANE page 6-6
Data: 23 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
H I, FCC PART 15C PEAK
! “
60 3
?MW
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. Z3
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11b CHe 2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 Z460.500 25.31 5.89 35.70 108.79 107.:29 74.00 -33.29 Feak
2 2483.500 25.36 5.92 35.70 56.51 55.09 74,00 15.91 Peak
3 2458.220 28.37 5.93 35.70 59,92 58.52 74.00 15.48 Peak
4 2500.000 25.40 5.94 35.70 53.75 52.39 74.00 21.61 Peak
Femarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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FCC ID:2ABDERTAO4ANE page 6-7
Data: 24 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
60
- FCC PART 15C AWV
=)
M\/N\JJ
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)

3ite no. 3m Chamber Data no. 4

Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL

Limit FCC PART 15C AW

Enwv. / In=. 23+C/54% Engineer Leo-Li

EUT Modem WI-FI AD3LZ+

Power supply DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z2.11b CHe 2462MH=z Tx

M/ RTAOGNE

Ant. Cakhle Amp. Emis=sion

Freq. Factor laoss Factor BReading Level Limits Margin Eemark

[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2461.220 25.31 5.89 35.70 103.80 102.30 54.00 -45.30 Average
2 2483.500 25.36 5.92 35.70 45,17 46.75 54.00 T.E25 Average
3 2437.680 28.37 5.92 35.70 53.00 51.59 54.00 .41 bverage
4 2500.000 25.40 5.94 35.70 46.06 44.70 54.00 9.30 Average

Femarks:

1.
2.

Einizzion Lewel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAO4ANE page 6-8
Data: 25 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
60
FCC PART 15C AWV
3
zn__//-__\'/—\_‘_u_,_—ﬂ'
A
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. Z5
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11b CHe 2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 Z461.100 25.31 5.89 35.70 Q0. 70 §9.:20 54.00 -35.20 Average
2 2483.500 25.36 5.92 35.70 37.99 36.57 54.00 17.43 Average
3 24538.100 Z28.37 5.93 35.70 41.33 39.93 54.00 14.07 bverage
4 2500.000 25.40 5.94 35.70 37.05 35.72 54.00 15.28 Average
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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FCC ID:2ABDERTA04NE page 6-9

Data: 26 File: G:2013 report\0observalACS1302053.EMG6 (104)

120 Level (dBuvim) Date: 2013-12-27

FCC PART 15C PEAK
60
SW%MM
l]245I] 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)

3ite no. ¢ 3m Chamber Data no. HEy

Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ¢ Modem WI-FI ADSLZ+

Power supply : DC 9V From Adapter Input AC 1Z0V/60Hz

Test mode : IEEES0Z.11h CH6 2462MH=z Tx

M/ ¢ RTAO4NE

Ant. Cakhle Amp. Emis=sion

Freq. Factor laoss Factor BReading Level Limits Margin Eemark

[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 Z460.500 25.31 5.89 35.70 94,53 93.33 74.00 -19.33 Feak
2 2483.500 25.36 5.92 35.70 45,17 46.75 74,00 27.25 Peak
3 2458.8830 28.38 5.93 35.70 50.69 49,350 74.00 Z24.70 Peak
4 2500.000 25.40 5.94 35.70 45,12 16.76 74.00 27.24 Peak

Femarks:

1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTA04NE page  6-10
Data: 27 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
1
60
FCC PART 15C AWV
-
x .
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)

3ite no. 3m Chamber Data no. 27

Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL

Limit FCC PART 15C AW

Enwv. / In=. 23+C/54% Engineer Leo-Li

EUT Modem WI-FI AD3LZ+

Power supply DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z.11g CH11 2462MH=z Tx

M/ RTAOGNE

Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2458.520 28.31 5.86 35.70 95.04 93.53 54.00 -39.53 Average

2 2483.500 25.36 5.92 35.70 52.69 51.27 54.00 2.73 Average
3 Z500.000 Z25.40 5.94 35.70 41.87 40.51 54.00 13.49 bverage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss

Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  6-11
Data: 28 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
} FCC PART 15C PEAK
Mﬁ
60
dmwu
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)

3ite no. 3m Chamber Data no. 25

Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL

Limit FCC PART 15C PEALK

Enwv. / In=. 23+C/54% Engineer Leo-Li

EUT Modem WI-FI AD3LZ+

Power supply DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z.11g CH11 2462MH=z Tx

M/ RTAOGNE

Ant. Cakhle Amp. Emis=sion

Freqg Factor laoss Factor BReading Level Limits Margin Eemark

[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2Z455.100 25.31 5.86 35.70 106.72 105.:21 74.00 -31.21 Feak
2 2483.500 25.36 5.92 35.70 71.30 69,58 74,00 4,12 Peak
3 Z24533.720 Z28.36 5.92 35.70 71.61 70.19 74.00 3.81 Peak
4 2500.000 25.40 5.94 35.70 52.85 51.49 74.00 22.51 Peak

Femarks:

1.
2.

Einizzion Lewel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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FCC ID:2ABDERTA04NE page  §.12
Data: 29 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
FCC PART 15C PEAK
60
ﬁkmMﬁﬂhuwwﬁﬂu¢hwﬂwiAﬂhhﬁﬁﬂmmﬂm
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. T 29
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer : Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11g CH11 2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2457.500 25.31 5.86 35.70 92.9a 91.45 74.00 -17.45 Feak
2 2483.500 25.36 5.92 35.70 56.87 55.45 74,00 15.55 Peak
3 2454.020 Z28.36 5.92 35.70 58.31 56.89 74.00 17.11 Peak
4 2500.000 25.40 5.94 35.70 47.585 46.52 74.00 27.48 Peak
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

Z.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §-13
Data: 30 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
60
FCC PART 15C AWV
2
"'\-\_,_\_‘_\_‘_‘_\_‘_ 3 ]
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. 30
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11g CH11 2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2457.080 28.31 5.86 35.70 §0.948 = 54.00 -25.47 Average
2 2483.500 25.36 5.92 35.70 40,77 39.35 54.00 14.65 Average
3 Z500.000 Z25.40 5.94 35.70 36.01 34.65 54.00 19.35 bverage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.

Z. The emwissicon lewels that are Z0d4E helow the

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page .14
Data: 47 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
3
2
60
. ,f/ FCC PART 15C AW
e
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. 3m Chamber Data no. 47
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH1 Z2412MH= Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2390.000 28.1a6 5.78 35.70 52.85 51.0%9 54.00 2.91 Average
2 2400,000 25.18 5.80 35.70 63.29 61.57 54.00 -7.57 Average
3 2417.2895 Z8.Z2:2 5.82 35.70 96.61 94,95 54.00 -40.395 bverage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss

Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  6-15
Data: 48 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
3
,./FCC PART 150 PEAK
W
60
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. 3m Chamber Data no. 45
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH1 Z2412MH= Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2390.000 28.1a6 5.78 35.70 68.21 G6.45 74.00 7.55 Feak
2 2400,000 25.18 5.80 35.70 54,40 852.68 74,00 -5.68 Peak
3 2416.030 Z28.Z22 5.82 35.70 108.23 106.57 74.00 -32.57 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  6-16
Data: 49 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
3
FCLC PART 150 PEAK
60
1
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. 3m Chamber Data no. 49
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH1 Z2412MH= Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2390.000 28.1a6 5.78 35.70 55.74 54.02 74.00 19,95 Feak
2 2400,000 25.18 5.80 35.70 71.06 69,34 74,00 4,66 Peak
3 Z2415.8300 Z28.21 5.82 35.70 94,92 Q3.25 74.00 -19.Z25 Peak

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss
Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.
official limit are not reported,

Audix

Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

2.

The emis=sion lewvels that are 20dE below the

FCC ID:2ABDERTA04NE page  §.17
Data: 50 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
3
60
FCC PART| 156C IV
2) ¢,
1/
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. 3m Chamber Data no. =10
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH1 Z2412MH= Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2390.000 28.1a6 5.78 35.70 41.21 39.45 54.00 14.55 Average
2 2400,000 25.18 5.80 35.70 49,53 47.81 54.00 6.19 Average
3 Z2415.455 2Z8.:21 5.82 35.70 8z2.94 81.27 54.00 2727 bverage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  6-18
Data: 57 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
3
60 Z
// FCC PART [15C AW
=
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)

3ite no. 3m Chamber Data no. 57

Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL

Limit FCC PART 15C AW

Enwv. / In=. 23+C/54% Engineer Leo-Li

EUT Modem WI-FI AD3LZ+

Power supply DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z2.11nHT20 CH1 Z412MH=z Tx

M/ RTAOGNE

Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2390.000 28.1a6 5.78 35.70 52.58 50.82 54.00 3.18 Average

2 2400,000 25.18 5.80 35.70 61.71 59.99 54.00 -5.99 Average
3 2416.030 Z28.Z22 5.82 35.70 93.97 9z.351 54.00 -38.31 bverage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss

Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  6-19
Data: 58 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
3
2
S /FCCPﬁRT 15C PEAK
=
60
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. 3m Chamber Data no. 55
Dis. / Ant. 3 2013 3115 Ant. pol. VERTICAL
Limit FCC PART 15C
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT20 CH1 Z412MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) (dBuW/m] (dBuV/m] (dB)
1 2Z350.000 25.16 5.78 35.70 T1.43 74.00 2.57 Feak
2 2400,000 25.18 5.80 35.70 g54.12 74,00 -10.12 Peak
3 2407.175 Z8.:20 5.81 35.70 105.586 74.00 -31.86 Peak
Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss
Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §-20
Data: 59 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
3
C PART 15C PE
[ d
) wm/
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. 3m Chamber Data no. 59
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT20 CH1 Z412MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2390.000 28.1a6 5.78 35.70 59.90 55.14 74.00 15.86 Feak
2 2400,000 25.18 5.80 35.70 71.50 69,78 74,00 4,22 Peak
3 2417.8370 Z28.Z22 5.82 35.70 94,33 Qz .67 74.00 -15.67 Peak

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss
Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.21
Data: 60 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
3
60
FCC PART [15C g
2 d
1/’/
0 2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
3ite no. 3m Chamber Data no. &0
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT20 CH1 Z412MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2390.000 28.1a6 5.78 35.70 41,52 39.76 54.00 14.24 Average
2 2400,000 25.18 5.80 35.70 49,03 47.31 54.00 6.69 Average
3 Z2416.145 Z28.Z22 5.82 35.70 g1.66A 80.00 54.00 -Z6.00 bverage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss
Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.22
Data: 73 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
- FCC PART 15C PEAK
60 LS
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. 73
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT20 CH11 Z2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freqg Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2457.020 25.31 5.86 35.70 106.85 105.37 74.00 -31.3%7 Feak
2 2483.500 25.36 5.92 35.70 70,16 65,74 74,00 5.26 Peak
3 Z2433.600 Z28.36 5.92 35.70 7Z2.56A 71.14 74.00 2.86 Peak
4 2500.000 25.40 5.94 35.70 57,36 56.00 74.00 15.00 Peak
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.23
Data: 74 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
1
60
FCC PART 15C AWV
—~—7
\ 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. 74
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT20 CH11 Z2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2466.320 28.33 5.89 35.70 9z.79 91.31 54.00 -37.31 Average
2 2483.500 25.36 5.92 35.70 51.53 50.11 54.00 3.89 Average
3 Z500.000 Z25.40 5.94 35.70 40. 60 39.24 54.00 14.76 bverage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss

Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.24
Data: 75 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
60
FCC PART 15C AWV
2
-u..._\___‘_‘_\_\_ . 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. 75
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT20 CH11 Z2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2457.680 28.31 5.86 35.70 79,39 TT.88 54.00 -23.68 Average
2 2483.500 25.36 5.92 35.70 40,07 38.65 54.00 15.35 Average
3 Z500.000 Z25.40 5.94 35.70 36.05 34.69 54.00 19.31 bverage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.

Z. The emwissicon lewels that are Z0d4E helow the

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.25
Data: 76 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
1
FCC PART 15C PEAK
L
60
kw#ﬂ?mﬁkwqumeWdﬁ
T R Y
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. HE -
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT20 CH11 Z2462MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Femark
[MHz) {dB/m) [dE) [dE) [dEuv) [ABuW/m] (dBuV/m)
2457.080 28.31 5.86 35.70 92.448 20.37 74.00 -16.97 Feak
2 2483.500 25.36 5.92 35.70 55.91 57.49 74,00 Peak
3 Z500.000 Z25.40 5.94 35.70 45.47 47.11 74.00 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  6.26
Data: 83 File: G:'2013 report'QwobhservatAiCS1302053.EM6 (104)
120 Level (dBu'im) Date: 2013-12-27
1
2 FCC PART 15C PEAK

S W 2] M\\.«M“
60 M

l]2425 2442, 2459, 2476. 2493. 2510
Frequency (MHz)

3ite no. : 3m Charber Data no. HI =15

Di=s. / Ant. odm 2013 3115 (4580) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Modem WI-FI ADILZ+

Power supply : DC 9V From Adapter Input ALC 1Z20V/60HE

Test mode : IEEES0Z.11nHT40 CH7 245ZMH=z Tx

M/ : RTAO4NE

int. Cahle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits HMargin Eewmark

[MH=z) {dBE/m) (dE) (dE] [dBuv) {(dBuW/m) (dBEuv/m) (dE)
1 2436.645 28.26 5.85 35.70 10z.84 101.:Z5 74.00 -27.25 Peak
2 2483.500 28.36 5.92 35.70 69.74 68.32 74,00 5.68 Peak
3 2485.520 28.37 5.92 35.70 73.21 71.80 74.00 z.20 Peak
4 Z2500.000 28.40 5.94 35.70 £3.95 6z .59 74,00 11.41 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.27
Data: 84 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
1
60
o, al FCC PART 15C AWV
= i \‘u-r\-\___‘)'l
‘_hx‘x\3
"-L‘,_\_‘_h_'_‘_h
0 2425 2442, 2459, 2476. 2493, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. 54
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11nHT40 CH7?7 Z452MHz Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2447.950 28.2Z9 5.87 35.70 §4.9a §3.42 54.00 —-29.42 Average
2 2483.500 25.36 5.92 35.70 51.45 50.03 54.00 3.97 Average
3 Z500.000 Z25.40 5.94 35.70 4z . A(2 41.26 54.00 12.74 bverage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss

Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.28
Data: 85 File: G:2013 report\0observalACS1302053.EMG6 (104)
120 Level {dBulim) Date: 2013-12-27
1
60
FCC PART 15C AWV
N 2
3
0 2425 2442, 2459, 2476. 2493, 2510
Frequency {(MHz)
3ite no. 3m Chamber Data no. S5
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11nHT40 CH7?7 Z452MHz Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
2446.5845 25.Z8 5.87 35.70 TZ.49 TO.94 54.00 -16.94 Average
2 2483.500 25.36 5.92 35.70 40,63 39.21 54.00 14,79 Average
3 Z500.000 Z25.40 5.94 35.70 36.36A 35.00 54.00 19.00 bverage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss

Z. The emwissicon lewels that are Z0d4E helow the

—-hwp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  §.29
Data: 86 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
1
/JWWM FCC PART 15C PEAK
3
60
7;,./'%
0 2425 2442, 2459, 2476. 2493, 2510
Frequency {(MHz)

3ite no. 3m Chamber Data no. HE =11

Dis. / Ant. 3 2013 3115 (4580) Ant. pol. : HORIZCONTAL

Limit FCC PART 15C PEALK

Enwv. / In=. 23+C/54% Engineer : Leo-Li

EUT Modem WI-FI AD3LZ+

Power supply DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z.11nHT40 CH7?7 Z452MHz Tx

M/ RTAOGNE

Ant. Cakhle Amp. Emis=sion

Freq. Factor laoss Factor BReading Level Limits Margin Eemark

[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2443.445 25.:2Z8 5.86 35.70 85.23 g6.67 74.00 -1z.a%7 Feak
2 2483.500 25.36 5.92 35.70 56.34 54,92 74,00 19.08 Peak
3 Z2435.605 Z28.37 5.92 35.70 60.264 58.85 74.00 15.15 Peak
4 2500.000 25.40 5.94 35.70 50.65 49,29 74.00 24.71 Peak

Femarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14018




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTA04NE page  6-30
Data: 99 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
i
4 FCC PART 15C REAK
60
0 2310 2338. 2366. 2394, 2422, 2450
Frequency {(MHz)
3ite no. 3m Chamber Data no. 99
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT40 CH1 Z422MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freqg Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2385.600 25.15 5.78 35.70 7347 T1.70 74.00 2.30 Feak
2 2390.000 25.16 5.78 35.70 70,65 65.92 74,00 5.08 Peak
3 Z400.000 Z28.18 5.80 35.70 74,67 7Z2.95 74.00 1.05 Peak
4 2413.320 28.21 5.82 35.70 10z2.87%7 101.:20 74.00 -27.20 Peak
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2ABDERTA04NE page  §.31
Data: 100 File: G:2013 report\0observalACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
4
60 4
R FCC PART 14¢/RV
ey iy
l]231I] 2338. 2366. 2394, 2422, 2450
Frequency {(MHz)
3ite no. 3m Chamber Data no. 100
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT40 CH1 Z422MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freqg Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2Z350.000 25.16 5.78 35.70 53.13 51.37 54.00 2.63 Feak
2 2398.620 28.18 5.79  35.70 60.31 58.58 54.00 -4,58 Average
3 Z400.000 Z28.18 5.80 35.70 58.20 56.45 54.00 -2.48 bverage
4 2413.880 28.21 5.82 35.70 85.93 S4.26 54.00 -30.26 Peak
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2ABDERTA04NE page  §.32
Data: 101 File: G:2013 reportidobservatACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
60
FCC PART 15C AW
zgj kﬂo
'i-
_'_'-‘fﬂ_‘,-ﬁ_’;]_,_./—\/(
0 2310 2338. 2366. 2394, 2422, 2450
Frequency {(MHz)
3ite no. 3m Chamber Data no. 101
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT40 CH1 Z422MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2Z350.000 25.16 5.78 35.70 41.20 40.14 54.00 13.86 Average
2 2398.200 285.18 5.79  35.70 45.47 46,74 54.00 TLE26 Average
3 Z400.000 Z28.18 5.80 35.70 46.24 44,52 54.00 Q.45 bverage
4 2417.800 25.22 5.82 35.70 74,17 TZ2.51 54.00 -15.51 Average
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2ABDERTA04NE page  §-33
Data: 102 File: G:2013 reportidobservatACS1302053.EMG6 (104)
Level {dBulim) Date: 2013-12-27
120
4
FCC PART 15C |PEAK
1 3/
) www
l]231I] 2338. 2366. 2394, 2422, 2450
Frequency {(MHz)
3ite no. 3m Chamber Data no. 102
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEALK
Enwv. / In=. 23+C/54% Engineer Leo-Li
EUT Modem WI-FI AD3LZ+
Power supply DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHT40 CH1 Z422MH=z Tx
M/ RTAOGNE
Ant. Cakhle Amp. Emis=sion
Freq. Factor laoss Factor BReading Level Limits Margin Eemark
[MHz) {dB/m) [dE) [dE) [dEuv) (dBuW/m] (dBuV/m] (dB)
1 2388.400 25.15 5.78 35.70 61.43 59.466 74.00 14.34 Feak
2 2390.000 25.16 5.78 35.70 558.24 56.45 74,00 17.52 Peak
3 Z400.000 Z28.18 5.80 35.70 f2.03 60.351 74.00 13.69 Peak
4 2419.450 25.22 5.83 35.70 90.25 88.60 74.00 -14.60 Peak
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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7. 6dB Bandwidth Test
7.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum | ) ent N9030A |MY51380221| Oct.31,13 | 1Year
Analyzer
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
Horn EMCO 3115 9607-4877 |Aug.27,13| 1 Year
Antenna
3. HF Cable | Hubersuhner | Sucoflex104 - May.08, 13 1 Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 300KHz RBW and 1MHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus
6dB.

7.4.Test Results

EUT: Modem WI-FI ADSL2+
M/N: RTAOANE

Test date: 2014-01-4 Pressure: 101.4+1.0 kpa Humidity: 51.5£3.0%
Tested by: Leo-Li Test site: RF site Temperature:20.910.6 C
Cable loss: 1 dB Attenuator loss: 20 dB
6dB bandwidth .
Test Mode CH (MHz) (i'ﬂf)
Chain
CH1 11.22 >500
11b CH6 11.21 >500
CH11 11.21 >500
CH1 16.40 >500
119 CH6 16.40 >500
CH11 16.38 >500
CH1 17.52 >500
Lin CH6 17.47 >500
HT20
CH11 17.48 >500
CH1 36.14 >500
Lin CH4 36.26 >500
HT40
CH7 36.25 >500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ABDERTAO04NE page 7-2

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilpnt Spectrum Analysed - Docugried BwW

T A ; L AL, NOHE | D800 PM Jane, 2004
Center Freq 2.412000000 GHz Canter Frag: 2 412060000 GHz Radis Std: Nans Trace/Detector
e Trig: Free Run Avg|Hald=10/10
AT Gain-Luw FAttan: 10 dB Radie Daview: BTS

Ref Offset 21 dB
Ref 21 DI'I _dEm

Span 25 MHz
#VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 21.5 dBm

14.145 MHz

Transmit Freq Error =31.818 kHz OBW Power
¥ dB Bandwidth 11.22 MHz x dB

ws s g3Align Now, All requirad est CH6:
2437TMHz

Agilnt Spectrum Analysed - Docugrivd BwW

T A ; ETEE] A AL i, NOHE | DRSS M a0, 2004
Center Freq 2.437000000 GHz Canter Frag: 2 437000000 GHz Radis Std: Nans Trace/Detector
e Trig: Free Run Avg|Hald=10/10
AIF Gaidn-Luw FAttan: 10 dB Radie Davieai BTS

Ref Offset 21 dB
Ref 21,00 dBm

Span 25 MHz
#VBW 1 MHz Sweep 1ms

Ocecupied Bandwidth Total Power 20.0 dBm
14.135 MHz

Transmit Freq Error 5.130 kHz OBW Power

¥ dB Bandwidth 11.21 MHz x dB

ws s £3Align Naw, Allrequired

Test CH11: 2462MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Agilent Spectrum Analyzer - Docupied BW

T i S T I ali TOMHORE [BR37:07 PM SandH, 2014

Center Freq 2.462000000 GHz Conter Fraq: 2452000000 GHz Radio Std: Mone Traca/Detector
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 10 dB Radie Device: BTS

Ref OMget 31 dB
Rel 21.00 dBm

Span 25 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 19.9 dBm
14.118 MHz

Transmit Freq Error 55177 kHz OBW Power 99,00 %
x dB Bandwidth 11.21 MHz

STATUS €3 Align Now, All réquinad

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

e N AL HORE - |[2725018 PM 04, 20024
Canter Frag: 2412000000 GHz Radin Std: Nong Traca/Detactor
e Trig: Free Run Avg|Hald=10/10
AIF Gaidn-Luw FAttan: 10 dB Radie Davieai BTS

Ref Offset 21 dB
Ref 21.00 dBm

"y

|
|
!
|

Center 2412 GHz ~ Span 25 MHz
HRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Pawer 24.5 dBm
16.696 MHz

Transmit Freq Error =10.483 kHz OBW Power
¥ dB Bandwidth 16.40 MHz x dB

sTanE £33 Align Mow, All requirad

Test CH6: 2437MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Agilnt Spectrum Analysed - Docugrivd BwW

I, fif : M haLia NOHE |52 M JanH, 2004
Center Freq 2.437000000 GHz Canter Frag: 2 437000000 GHz Radis Std: Nana Trace/Detector
e Trig: Free Run Avg|Hald=10/10

AIF Gaidn-Luw FAttan: 10 dB Radie Davieai BTS

Ref Offset 21 dB
Ref 21.00 dBm

|
Center 2437 GHz Span 25 MHz
#VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Pawer 23.3 dBm
16.708 MHz

Transmit Freq Error 18.021 kHz OBW Power
¥ dB Bandwidth 16.40 MHz x dB

sTanE £33 Align Mow, All requirad

Test CH11: 2462MHz

Agilent Specerum Analyeed - Docugied W
a A ; L AL, O HE | D736 P Jan O, 2024
Center Freq 2.462000000 GHz Canter Frag: 2 4620060000 GHz Radis Std: Nans Trace/Detector
e Trig: Free Run Avg|Hald=10/10
AT Gain-Luwe FAttan: 10 dB Radie Daview: BTS

Ref Ofseat 21 dB
Ref 2_1 00 dBm

|
Center 2462 GHE : Span 25 MHz
#VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 23.0 dBm
16.703 MHz

Transmit Freq Error 64.034 kHz OBW Power
¥ dB Bandwidth 16.38 MHz x dB

wes A1 £3Align Now, All requirad

Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Agilpnt Spectrum Analysed - Docugried BwW

T Al - R AL NCHRE |33 P Jan O, 20004
Center Freq 2.412000000 GHz Canter Freq: 2412000000 GHz Radia Srd: None
e Trig: Free Run Avg|Hald=10/10
HIF GaincLow FAttan: 10 4B Radie Davice: BTS

Trace/Detector

Ref Offset 21 dB
Ref 21.00 dBm

Span 25 MHz
#VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 24.5 dBm
17.626 MHz

Transmit Freq Error 18.160 kHz OBW Power

¥ dB Bandwidth 17.52 MHz x dB

sTanE £33 Align Mow, All requirad

Test CH6: 2437MHz

Agilnt Spectrum Analysed - Docugrivd BwW
a A ; EAEE AL, NOHE (3012 PM a0, 2004
Center Freq 2.437000000 GHz Canter Frag: 2437000000 GHz Radis Std: Nans Trace/Detector
e Trig: Free Run Avg|Hald=10/10
AT Gain-Luw FAttan: 10 dB Radie Daview: BTS

Ref Offset 21 dB
Ref 21.00 dBm

Span 25 MHz
#VBW 1 MHz Sweep 1ms

Cccupied Bandwidth Total Power 23.5 dBm
17.631 MHz

Transmit Freq Error 46.758 kHz OBW Power

¥ dB Bandwidth 17.47 MHz x dB

sTanE £33 Align Mow, All requirad

Test CH11: 2462MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Agilnt Spectrum Analysed - Docugrivd BwW

T ' . ENEE AL R (12354 A Jan M, 20T
Center Freq 2.462000000 GHz Cantar Fraq: 2 462000000 GHz Radie Std: None Trace/Detector
o Trig: Free Run Avg|Hald=10/10

AIF Gaidn-Luw ™ BAttan: 10 4B Radie Davieai BTS

Ref Offset 21 dB
Ref 21.00 dBm

|
|
==
|
|
|

Center 2.462 GHz
HRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 23.5 dBm
17.656 MHz

Transmit Freq Error 87.268 kHz OBW Power

¥ dB Bandwidth 17.48 MHz x dB

ws s £3Align Naw, Allrequired

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilpnt Specerum Analyeed - Docugied W

1] i : ELEE N F ] 307 PM Jan M, 2004
Center Freq 2.422000000 GHz Canter Fraq: 2422000000 GHz Radis Std: Hons Trace/Distector
e Trig: Free Run Avg|Hald=10/10
AT Gain-Luwe FAttan: 10 dB Radie Daview: BTS

Ref Ofseat 21 dB
Ref 21.00 dBm

| |

e N R | P T B AP
"

Center 2.422 GH Span 50 MHz
HiRes BW 470 kHz #VBW 5 MHz Sweep 1ms

Ocecupied Bandwidth Total Power 24.4 dBm
36.211 MHz

Transmit Freq Error 50278 kHz OBW Power

¥ dB Bandwidth 36.14 MHz x dB

wes A1 £3Align Now, All requirad

Test CH4: 2437TMHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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FCC ID:2ABDERTAO04NE age -

Agilnt Spectrum Analysed - Docugrivd BwW

I, I : M haLia Fo (O P Jan M, 200
Center Freq 2.437000000 GHz Canter Frag: 2 437000000 GHz Radis Std: Nans Trace/Detector
e Trig: Free Run Avg|Hald=10/10

AIF Gaidn-Luw FAttan: 10 dB Radie Davieai BTS

Ref Offset 21 dB
! Ref 21.00 dBm

|
|
|
¥
g Feva s |

Center 2437 GHz Span 50 MHz
HRes BW 470 kHz #VBW 5 MHz Sweep 1ms

Occupied Bandwidth Total Pawer 23.8 dBm
36.218 MHz

Transmit Freq Error 89.286 kHz OBW Power
¥ dB Bandwidth 36.26 MHz x dB

ues i ARgnmeniCompleted  S‘&TUS €BAlign Now, All required

Test CH7: 2452MHz

Agilpnt Spectrum Analysed - Docugried BwW

& 2 e N ALl Foi e TR 1
REW 470.00 kHz Canter Frag: 2 452000000 GHz Radic Std: Nong Trace/Detector
e Trig: Free Run Avg|Hald=10/10

AIF Gaidn-Luw FAttan: 10 dB Radie Davieai BTS

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.452 GHz Span 50 MHz
HRes BW 470 kHz #VBW 5 MHz Sweep 1ms

Occupied Bandwidth Total Power 23.7 dBm
36.251 MHz

Transmit Freq Error 165.74 kHz OBW Power
¥ dB Bandwidth 36.25 MHz x dB

sTanE £33 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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8. OUTPUT POWER TEST

8.1.Test Equipment

Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent N9030A |MY51380221| Oct.31,13 | 1Year
Analyzer
Amp HP 8449B 3008A08495 | May.08, 13 | 1 Year
Horn Antenna EMCO 3115 9607-4877 | Aug.27, 13 1 Year
HF Cable Hubersuhne | Sucoflex104 - May.08,13 | 1 Year

Power Meter Anritsu ML2487A | 6K00002472 | May.08, 13 1Year
Power Sensor Anritsu MAZ2491A 033005 May.08, 13 1Year

6. Spectrum Agilent N9030A | MY5138022 | May.08, 13 1 Year
Analyzer

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall
not exceed 1W(30dBm)

8.3.Test Procedure
1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test modes’
PK output power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So used the test method per KDB558074.
1) Set the RBW=1MHz and VBW =3MHz
2) Set the span to a value that is 5-30% greater than EBW
3) Detector = peak
4) Sweep time = auto couple
5) Trace Mode = max hold
6) allow trace to fully stabilize
7) use the spectrum amalyser’s integrated band power measurement function with band limits
set equal to the EBW band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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8.4.Test Results

EUT: :Modem WI-FI ADSL2+
M/N: RTAO04NE
Test date: 2014-01-4 Pressure: 101.2+1.0kpa Humidity: 51.7+3.0 %
Tested by: Leo-Li Test site: RF site Temperature: 22.110.6 C
Cable loss: 1.0dB Attenuator loss: 20 dB
Test cH Peak output Limt
Mode (MHz) (dBm) (dBm)
CH1 25.15 30
11b CH®6 24.14 30
CH11 24.38 30
CH1 25.72 30
119 CH6 28.11 30
CH11 24.60 30
CH1 24.96 30
Ln CH6 28,67 30
HT20 :
CH11 23.59 30
CH1 23.30 30
11n
HT40 CH4 28.32 30
CH7 21.59 30
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Speectrum Analyzed - Channel Power

Center Freq 2.422000000 GHz

—
AIF GadncLow

Ref Offset 21 dB
Ref 21.00 dBm

Center 2422 GHz
HRes BW 1 MHz

Channel Power

23.30 dBm /37 MHz

uzd L Akgrment Compheled

Cantar Fraq: 2 423000000 GHz
o Trig: Free Run
FAttan: 10 dB

#VBW 3 MHz

F I TLTESC A ) 4, TR
Radia Srd: None

: Trace/Detector

AvglHold=10/10
Radie Davieai BTS

Span 50 MHz
Sweep 1ms

Power Spectral Density

-52.38 dBm /Hz

sTanE £33 Align Mow, All requirad

Test CH4: 2437TMHz

Agilent Spectrum Analyzer - Channel Power

.i.']antar Frecq 2.437000000 GH=z

EE (INT I VTR
Countar Fraq: 2437000000 GHz
[ s ] Trig: Fres Run
BIFGaincLuw #Artan: 10 4B

11EF21 AM San OHL 24
Radio Std: Nonw Traca/Detector
Avg|Hold:= 10010

Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

I e

Channel Power

28.32 dBm /37 MHz

< Akgnment Complaled

L . h l

#VBW 3 MHz

3
| P

Span 50 MHz
Sweep 1ms

Power Spectral Density

-47.36 dBm /Hz

STATUE 3 Align Maw,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Test CH7: 2452MHz

Agilent Speectrum Analyzed - Channel Power
i ai T ; M AL, WORE - | 1101EE AN Jan O, 004
Center Freq 2.452000000 GHz Cantar Fraq: 2 462000000 GHz Radie Std: None Trace/Detector
(] Trig: Free Run Avg|Hald=10/10
AT Gain-Luw FAttan: 10 dB Radie Daview: BTS

Ref Offset 21 dB
Ref 21.00 dBm

e e e e el i, L "f""""r'-'-'—"-' __.._.,_.1..-_,,_._.._..-._....-4_-..-..1_-..‘__1 ‘

Span 50 MHz
#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

21.59 dBm /37 MHz -54.09 dBm /Hz

STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum | p ijont N9030A |MYS51380221| Oct.31,13 | 1Year
Analyzer
Amp HP 8449B 3008A08495 | May.08, 13 1 Year
Horn EMCO 3115 9607-4877 |Aug.27,13| 1 Year
Antenna
4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.

9.3.Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set the test frequency as center frequency, Set RBW=3KHz,VBW=10KHz,Span
large enough capture the entire frequency, Read out maximum peak level frequency

3. Set the frequency read from produce 2 as center frequency, then set the span=
300KHz, Sweep time=Span/RBW, Then Max hold, read out each mode and each

chain's Power density.
Note: The cable loss and attenuator loss were offset into measure device as an amplitude.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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9.4.Test Results

EUT: :Modem WI-FI ADSL2+

M/N: RTAO4NE

Test: date:2014-01-4

Pressure: 101.1+1. Okpa

Humidity: 52.1£3. 0 %

Tested by: Leo-Li

Test site: RF site

Temperature: 22.630. 6 C

Duty cycle X: 100%
Result Limit
Test Mode CH (dBm/MH2) (dBm/MH2)
CH1 -7.108 8
11b CH6 -8.583 8
CH11 -8.269 8
CH1 -5.632 8
11g CH®6 -5.639 8
CH11 -7.915 8
CH1 -6.911 8
11n HT20 CH6 -6.314 8
CH11 -7.782 8
CH1 -9.589 8
11nHT40 CH4 -7.414 8
CH7 -9.794 8
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54

g S ALl HHE | DA P Jary M, 2024
Marker 1 2.413859600000 GHz - Awg Typa: Log-Pwr TmaCk Peak Search
PHOD: Close y ' Trig: Fres Run Avg|Hald: 11100 VRl
IFGain:L vw Atten: 10 48
MKkrd 2.413 - Mext Peak
Ref Offset 21 dB Mkr1 2.413 :
Ref 21.00 dBm

Next Pk Right

MKr—RefLvl

Center 2.4138500 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad

Test CH6: 2437TMHz
Agilent Spectrum Analyaed - Swept 54
Marker 1 2.437594900000 GHz 7 Avg Type: Log-Per

PHIO: Close g ! Trig: Free Run Avg|Hald: 141100

IFGain:L vw Atten: 10 48
MEkri 2. 49 GHz7 NextPeak

Fo | DAL P L O, ST

Peak Ssarch

Ref Offset 21 4B
Refl 21.00 dBm

Next Pk Right

Span 300.0 KHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14018
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Test CH11: 2462MHz

Agilent Spectrum Analyaed - Swept 54

il AL AL MORE |00 P R O, 124
Marker 1 2.461154200000 GHz A Avg Typa: Log-Pwr Peak Search
PHIO: Close g ! Trig: Free Run Avg|Hald: 141100
IFGain:L vw Atten: 10 48
NextPeak
Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

MKr—RefLvl

Center 2.46113500 GHz Span 300.0 KHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad

Test Mode: IEEE 802.11g TX
Tst CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54
[ [ ENEE ! ¥ NI T RE |08 1 0 o M, L4 %
Marker 1 2.409554400000 GHz : Avg Type: Log-Pur PuthSatrch
PHIO: Close g ! Trig: Free Run Avg|Hald: 141100
IFGain:L vw Atten: 10 48
\lerd & ARG EEA & = Llv NextPeak
Ref Offset 21 dB Mkrd 2.409 4
Ref 21.00 dBm - =Em

Next Pk Right

1

e x,«#‘*u.-..-H*#ﬂﬁix-“"-"ﬂ'nwu*w#“i-‘”*‘f»""“’ﬁ‘\ﬂ*""*““fﬂ\
LA B . L

v e AT T

|
|
|
T
!
|
|

Center 2.4095250 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

(Rl

sTATLE 3 Align Mo, All requirad
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Tst CH6: 2437MHz

Agilgnt Spectrum Analysed - Swept 54

Wl RS2 P o M, JTHE A

Marker 1 2.431965900000 GHz : Avg Type: Log-Pur '"-'-_-*- RaskSaeh
PHO: Close o Trig: Free Run Avg|Hald: 141100 it

FGallow — Atten: 10 48

T 5 A" = oy Next Peak
Ref Offset 21 dB Mkrd 2.431 GH?
Ref 21.00 dBm

Next Pk Right
‘1

! J““““H*#"‘""‘*H"‘""ﬂ""". ol ko
*."-‘J*"f‘*""l"’""h-""‘-.f q\,-nJll-"ﬂ‘j.-l#.-""-ﬂ,.-"ﬂhw"""'l‘ o W i'I'r""--"" [ !

'1'
!
|
|

MKr—RefLvl

#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad

Test CH11: 2462MHz

Agilent Spectrum Analyaed - Swept 54
Marker 1 2462631200000 GHz - Avg Typa: Log-Par
PHIO: Close g ! Trig: Free Run Avg|Hald: 141100
IFGain:L vw Atten: 10 48
Mkr1 2,462 631 2 GHz NextPaak
Ref Offset 21 dB

Refl 21.00 dBm : n

B i B R M, ST

Peak Ssarch

Next Pk Right

1

ke .I.l'-,_‘l‘f--ﬁ e et PO Z "
b e i by ol b s L R NP

|
1
|
‘

MKr—RefLvl

Center 2. 4626750 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54
| f Wl el lis TLAHE 0306517 PM SaniH, 20id

Marker 1 2.406057200000 GHz : Avg Type: Log-Pur TRACE Rl Sanrch
PHO: Closs Ly o 1rig: Fres Run Avg|Hold: 11100 TVPRE

FGaimLow — Atten: 10 48 reT

" Mkri 2.40
Raf Offsst 21 dB
Ref 21.00 dBm

1

b jﬂf": f'“f*"""] o H‘r"u,'.’l"'""m T J",I.. B ey A -;nw-“n.- s -q_ﬂ.fﬁ“ﬂv,th,_.‘ff\ﬂ-h‘w Sty Ib_ll.'"_l.”l.. Ml

Center 2.4060500 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBIW 10 kHz #Sweep 100 5 (1001 pts)

WED STATUE 3 Align Maw, All réquired

Tst CH6: 2437MHz

Agilent Spectrum Analyzed - Swept 5§

Wl Fo R P R O, ST

Marker 1 2.440416100000 GHz : Avg Type: Log-Pur "'-'-_-*- RaskSaeh
PN Close o Trig: Free Run Avg|Hald: 141100 T

FGaimLow — Atten: 10 4B bt
A L S AA 242 4 Ll NextPeak
Ref Offset 21 dB Mkri 2.440 :4.:.1 .II _’jH
Ref 21.00 dBm -6.314 dBm

Next Pk Right

¢ |
b *""1'1*-'-"""*'1#—~r,-""'"‘*'h*‘“#" Yy ""-f‘-m...%- P g fmirty B I
e T ‘1

P g™

g

MKr—RefLvl

Center 2.4404500 GHz Span 300.0 KHz
#Res BW 3.0 kHz #YBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTAnE £33 Align Maw, All requirad
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Test CH11: 2462MHz

Agilent Spectrum Analyoe - Swept 58

Marker 1 2.153855!][][][][1 GHz

Ref Offset 21 4B
Refl 21.00 dBm

. TP T LB N s R PR "
i ity -, Y g AT S it Lt S YT R

Center 24638750 GHz
#Res BW 1.0 kHz

UE

o Trig: Free Run
Atten: 10 4B

PHO: Close
IFGain:Low

1

FVEBW 10 kHz

Wl Fo IO P L O, ST

Avg Tl;rpl: Log-Pwr TmACE
Avg|Hold: 11100 TYPl
DET

Mkr1 2.

Peak Ssarch

NextPeak
dBm

Next Pk Right

|
|
|
!
|
|

MKr—RefLvl

Span 300.0 kHz
#Bweep 100 s (1001 pts)

STATUS 3 Align Mow, Al requined

Test Mode: IEEE 802.11n HT40 TX

Tst CH1: 2422MHz

Agilgnt Spectrum Analysed - Swept 54

Marker 1 2.-“]533?!][][][][1 GHz

Ref Offset 21 4B
Refl 21.00 dBm

Center 2.4055000 GHz
#Res BW 1.0 kHz

(Rl

o Trig: Free Run
Atten: 170 48

PHO: Close
IFGain:Low

#VEW 10 kHz

Avg Typa: Log-Pwr
Avg|Hald: 141100

Fo O EEELE P L O, S0

Peak Ssarch

Mkrd 2.405 NextPeak

Next Pk Right

#Bweep 100 s (1001 pts)

sTATLE 3 Align Mo, All requirad
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Tst CH4: 2437MHz

Agilgnt Spectrum Analysed - Swept 54

Marker 1 2.420?3!]!][][][][1 GHz
PN Closs
IFGain:Low

Ref Offset 21 4B
Refl 21.00 dBm

s A
o y.ﬂ'l.o\,u " ‘.‘_.In"' iy, J.!h‘_-..__'!‘.'h

o Trig: Free Run

| rt
O e

Wl AL MRE - O B0 P L
Avg Typa: Log-Pwr

Avg|Hald: 141100

Peak Ssarch

Atten: 10 48

Mkr1 2.42 NextPeak

Next Pk Right

L
4
“MT"V""*-J-...w-'rh'w“v-.«w-qm.. »
: T

MKr—RefLvl

Center 24207500 GHz
#Res BW 1.0 kHz

UE

#VEW 10 kHz

Span 300.0 KHz
#Bweep 100 s (1001 pts)

sTATLE 3 Align Mo, All requirad

Test CH7: 2452MHz

Agilgnt Spectrum Analysed - Swept 54

Marker 1 2.453235!][][][][1 GHz
PN Closs
IFGain:Low

Ref Offset 21 4B
Refl 21.00 dBm

o Trig: Free Run

- pl, & L W
e bk a and "“"-‘i‘- L |r‘|.|!l"|"'vl"—" ""1‘ u’n‘ i
e o

A AL MORF - |3 TEAS P 1o O, 2000
Avg Typa: Log-Pwr Tmack
Avg|Hold: 11100 TYPl
Atten: 10 48 it

MKr1 2.46

Peak Ssarch

NextPeak

Next Pk Right

1

¢

gt
s 11 Wi “""ﬂu"

T |

MKr—RefLvl

Center 24683000 GHz
#Res BW 1.0 kHz

UE

#VEW 10 kHz

#Bweep 100 s (1001 pts)
sTATLE 3 Align Mo, All requirad
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10.MPE ESTIMATION

10.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz|F/1500 30
1.5GHz---100GHz [1.0 30

Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30
Note: F= Frequency in MHz Estimation Result
EUT: :Modem WI-FI ADSL2+
M/N: RTAO4NE
Test date: 2014-01-04 Pressure: 101.1+1.0 kpa Humidity: 52.913.0%
Tested by: Leo-Li Test site: RF site Temperature:22.610.6 C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 5dBi
Peak
Output | Antenna | Antenna
Test CH Frequency | Output Power Gain Gain MPE
Mode (MHz) Power (mW) (dBi) (Linear)
(dBm)
CH1 2412 25.15 327.34 5 3.16 0.2060
11b CHG6 2437 24.14 259.42 5 3.16 0.1633
CH11 2462 24.38 274.16 5 3.16 0.1726
CH1 2412 25.72 373.25 5 3.16 0.2349
11g CHG6 2437 28.11 647.14 5 3.16 0.4073
CH11 2462 24.60 288.40 5 3.16 0.1815
11 CH1 2412 24.96 313.33 5 3.16 0.1972
HTSO CH6 2437 28.67 736.21 5 3.16 0.4634
CH11 2462 23.59 228.56 5 3.16 0.1439
11 CH1 2422 23.30 213.80 5 3.16 0.1346
HTArf]O CH4 2437 28.32 679.20 5 3.16 0.4275
CH7 2452 21.59 144.21 5 3.16 0.0908

Audix Technology (Shenzhen) Co., Ltd.
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11. ANTENNA REQUIREMENT

11.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are Dipole antenna that no antenna other than that furnished by
the responsible party shall be used with the device, the maximum peak gain of the transmit antenna

is 5dBi.
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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